SPORTON LAB.

FCC RF Test Report

Report No. :FR480207E

Summary of each worse mode

Mode Modulation Ch. (Tvruﬁi) (dll_;,i\</ellrn) (dll?_,lun\}l/tm) M(%rg)ln Pol. Z(\E/Zk Result Remark
20 | 802.11be EHT40 @ 46 5149.92 43.30 54.00 -10.70 V| AVERAGE @ Pass | Band Edge
20 | 802.11be EHT40 46 | 10460.00 44.85 68.20 -2335  V PEAK Pass Harmonic
21  802.11be EHT40 54 - - - - - - - Band Edge
21 | 802.11be EHT40 54 | 10540.00 46.18 68.20 -22.02 |V PEAK Pass Harmonic
22 | 802.11be EHT40 62 5355.70 47.76 54.00 -6.24 V | AVERAGE | Pass | Band Edge
22 | 802.11be EHT40 62 | 10620.00 41.80 54.00 -1220 V | AVERAGE | Pass Harmonic
23 | 802.11be EHT40 @102  5458.80 48.68 54.00 -5.32 V | AVERAGE & Pass | Band Edge
23 | 802.11be EHT40 102 @ 11020.00 42.22 54.00 -11.78 = V | AVERAGE | Pass Harmonic
24 | 802.11be EHT40 & 110 - - - - - - - Band Edge
24 | 802.11be EHT40 & 110 & 11100.00 41.48 54.00 -1252 V| AVERAGE | Pass Harmonic
25 | 802.11be EHT40 = 134 | 5737.72 60.40 68.20 -7.80 \% PEAK Pass | Band Edge
25 | 802.11be EHT40 @ 134  7948.20 44.69 68.20 -2351 |V Peak Pass Harmonic
26 | 802.11be EHT80 @ 42 5135.36 48.30 54.00 -5.70 V | AVERAGE | Pass | Band Edge
26 | 802.11be EHT80 @ 42 | 10420.00 45.66 68.20 -2254 H PEAK Pass Harmonic
27 | 802.11be EHT80 58 5357.00 47.67 54.00 -6.33 V | AVERAGE | Pass | Band Edge
27 | 802.11be EHT80 58 | 10580.00 45.26 74.00 -28.74 H PEAK Pass Harmonic
28 | 802.11be EHT80 @ 106 | 5459.92 50.48 54.00 -3.52 V | AVERAGE | Pass | Band Edge
28 | 802.11be EHT80 @ 106 @ 7706.20 46.74 74.00 -27.26 V Peak Pass Harmonic
29 | 802.11be EHT80 @ 122  5458.16 41.61 54.00 -12.39 'V | AVERAGE @ Pass @ Band Edge
29 | 802.11be EHT80 @122 @ 11220.00 45.37 74.00 -28.63 H PEAK Pass Harmonic
30 | 802.11be EHT160 | 50 5136.25 46.02 54.00 -7.98 V | AVERAGE @ Pass | Band Edge
30 | 802.11be EHT160 50 | 10500.00 45.46 68.20 -22.74  V PEAK Pass Harmonic
31 | 802.11be EHT160 114  5437.78 46.81 54.00 -7.19 V | AVERAGE @ Pass | Band Edge
31 | 802.11be EHT160 114 @ 11140.00 45.20 74.00 -28.80 V PEAK Pass Harmonic
32 802.11a 149 | 5636.00 50.01 68.20 -18.19 |V PEAK Pass | Band Edge
32 802.11a 149 | 11490.00 46.62 74.00 -27.38  V PEAK Pass Harmonic
33 802.11a 157 - - - - - - - Band Edge
33 802.11a 157 | 11570.00 44.97 74.00 -29.03 H PEAK Pass Harmonic
34 802.11a 165 | 5958.00 49.88 68.20 -18.32 V PEAK Pass = Band Edge
34 802.11a 165 | 11650.00 46.92 74.00 -27.08  V PEAK Pass Harmonic
35 | 802.11be EHT20 @ 149 @ 5610.00 51.05 68.20 -17.15  H PEAK Pass | Band Edge
35 | 802.11be EHT20 @ 149 @ 11490.00 45.95 74.00 -28.05  V PEAK Pass Harmonic
36 @ 802.11be EHT20 @ 157 - - - - - - - Band Edge
36 | 802.11be EHT20 @ 157 @ 11570.00 45.65 74.00 -28.35 H PEAK Pass Harmonic
37 | 802.11be EHT20 @165 5956.00 50.47 68.20 -17.73 H PEAK Pass = Band Edge
37 | 802.11be EHT20 @165 @ 11650.00 47.38 74.00 -26.62 H PEAK Pass Harmonic
38 | 802.11be EHT40 @ 151 @ 5650.22 53.03 68.36 -1533 |V PEAK Pass | Band Edge
38 802.11be EHT40 151 @ 11510.00 46.74 74.00 -27.26 H PEAK Pass Harmonic
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Summary of each worse mode

Mode Modulation Ch. (Tvruﬁi) (dll_;,i\</ellrn) (dll?_,lun\}l/tm) M(%rg)m Pol. Z(\E/Zk Result Remark
39 | 802.11be EHT40 159 @ 5606.00 50.95 68.20 -17.25  V PEAK Pass = Band Edge
39 | 802.11be EHT40 @159 @ 11590.00 46.02 74.00 -27.98 H PEAK Pass Harmonic
40 | 802.11be EHT80 | 155  5633.60 51.42 68.20 -16.78 |V PEAK Pass | Band Edge
40 | 802.11be EHT80 | 155 @ 11550.00 47.16 74.00 -26.84 H PEAK Pass Harmonic
41 802.11a 144 - - - - - - - Band Edge
41 802.11a 144 | 8003.20 45.03 68.20 -23.17 |V Peak Pass Harmonic
42 | 802.11be EHT20 144 - - - - - - - Band Edge
42 | 802.11be EHT20 | 144 | 8013.10 44.56 68.20 -23.64 V Peak Pass Harmonic
43 | 802.11be EHT40 @ 142 - - - - - - - Band Edge
43 | 802.11be EHT40 | 142 @ 11420.00 45.98 74.00 -28.02 H PEAK Pass Harmonic
44 | 802.11be EHT80 @ 138 - - - - - - - Band Edge
44 | 802.11be EHT80 | 138 | 11380.00 46.11 74.00 -27.89  V PEAK Pass Harmonic
45 802.11ax HE20 36 5141.20 66.52 74.00 -7.48 \% PEAK Pass | Band Edge
45 802.11ax HE20 36 - - - - - - - Harmonic
46 | 802.11be EHT20 36 5150.00 42.83 54.00 -11.17 ' V | AVERAGE | Pass @ Band Edge
46 | 802.11be EHT20 36 - - - - - - - Harmonic
47 | 802.11be EHT20 36 5149.80 45.86 54.00 -8.14 V | AVERAGE | Pass | Band Edge
47 | 802.11be EHT20 36 - - - - - - - Harmonic
48 | 802.11be EHT20 64 5362.50 42.24 54.00 -11.76 = V | AVERAGE | Pass @ Band Edge
48 | 802.11be EHT20 64 - - - - - - - Harmonic
49 | 802.11be EHT20 64 5350.60 41.53 54.00 -12.47 | V | AVERAGE & Pass @ Band Edge
49 | 802.11be EHT20 64 - - - - - - - Harmonic
50 @ 802.11be EHT20 64 5350.10 43.26 54.00 -10.74 | V | AVERAGE & Pass @ Band Edge
50 | 802.11be EHT20 64 - - - - - - - Harmonic
51 | 802.11be EHT20 @ 100  5457.68 43.15 54.00 -10.85 | V | AVERAGE | Pass | Band Edge
51 | 802.11be EHT20 @ 100 - - - - - - - Harmonic
52 = 802.11be EHT20 | 100 @ 5459.60 42.97 54.00 -11.03 | V | AVERAGE | Pass @ Band Edge
52 | 802.11be EHT20 @ 100 - - - - - - - Harmonic
53 = 802.11be EHT20 | 100 @ 5468.40 58.57 68.20 -9.63 \Y, PEAK Pass | Band Edge
53 | 802.11be EHT20 @ 100 - - - - - - - Harmonic
54 | 802.11be EHT20 140  5725.48 56.82 68.20 -11.38 |V PEAK Pass | Band Edge
54 | 802.11be EHT20 @ 140 - - - - - - - Harmonic
55 = 802.11be EHT20 | 140 @ 5725.32 55.64 68.20 -12.56 |V PEAK Pass | Band Edge
55 | 802.11be EHT20 @ 140 - - - - - - - Harmonic
56 = 802.11be EHT20 | 140 @ 5725.24 61.28 68.20 -6.92 \Y, PEAK Pass | Band Edge
56 | 802.11be EHT20 @ 140 - - - - - - - Harmonic
57 802.11be EHT20 @ 149 5640.80 50.48 68.20 -17.72 \% PEAK Pass Band Edge
57 | 802.11be EHT20 @ 149 - - - - - - - Harmonic
58 @ 802.11be EHT20 | 149 @ 5636.80 51.23 68.20 -16.97 |V PEAK Pass | Band Edge
58 | 802.11be EHT20 @ 149 - - - - - - - Harmonic
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59 = 802.11be EHT20 | 149 @ 5613.20 49.79 68.20 -18.41 |V PEAK Pass | Band Edge
59 | 802.11be EHT20 @ 149 - - - - - - - Harmonic
60 = 802.11be EHT20 | 165 @ 5935.20 49.99 68.20 -1821 H PEAK Pass | Band Edge
60 = 802.11be EHT20 @ 165 - - - - - - - Harmonic
61  802.11be EHT20 | 165 @ 5963.60 49.57 68.20 -18.63 |V PEAK Pass | Band Edge
61 | 802.11be EHT20 @ 165 - - - - - - - Harmonic
62  802.11be EHT20 | 165 @ 5932.00 49.79 68.20 -18.41 H PEAK Pass | Band Edge
62 | 802.11be EHT20 @ 165 - - - - - - - Harmonic
63 = 802.11be EHT20 36 5149.90 42.65 54.00 -11.35 | V | AVERAGE | Pass @ Band Edge
63 = 802.11be EHT20 36 - - - - - - - Harmonic
64 = 802.11be EHT20 36 5150.00 48.51 54.00 -5.49 V | AVERAGE | Pass | Band Edge
64 | 802.11be EHT20 36 - - - - - - - Harmonic
65 = 802.11be EHT20 64 5350.10 43.98 54.00 -10.02 V | AVERAGE | Pass | Band Edge
65 | 802.11be EHT20 64 - - - - - - - Harmonic
66 = 802.11be EHT20 64 5350.00 47.57 54.00 -6.43 V | AVERAGE | Pass | Band Edge
66 = 802.11be EHT20 64 - - - - - - - Harmonic
67  802.11be EHT20 | 100 @ 5469.52 59.03 68.20 -9.17 \Y, PEAK Pass | Band Edge
67 | 802.11be EHT20 @ 100 - - - - - - - Harmonic
68 | 802.11be EHT20 100  5459.92 41.10 54.00 -1290 V | AVERAGE | Pass | Band Edge
68 | 802.11be EHT20 @ 100 - - - - - - - Harmonic
69  802.11be EHT20 | 140 @ 5732.76 55.00 68.20 -13.20 |V PEAK Pass | Band Edge
69 | 802.11be EHT20 @ 140 - - - - - - - Harmonic
70 = 802.11be EHT20 | 140 @ 5725.72 57.55 68.20 -10.65 |V PEAK Pass | Band Edge
70 | 802.11be EHT20 @ 140 - - - - - - - Harmonic
71 | 802.11be EHT20 149  5607.60 50.90 68.20 -17.30 |V PEAK Pass | Band Edge
71 | 802.11be EHT20 @ 149 - - - - - - - Harmonic
72 | 802.11be EHT20 | 149 @ 5636.80 49.75 68.20 -18.45 |V PEAK Pass | Band Edge
72 | 802.11be EHT20 @ 149 - - - - - - - Harmonic
73 | 802.11be EHT20 | 165 @ 5961.20 50.22 68.20 -17.98 |V PEAK Pass | Band Edge
73 | 802.11be EHT20 @ 165 - - - - - - - Harmonic
74 | 802.11be EHT20 165  5928.40 50.04 68.20 -18.16 | V PEAK Pass | Band Edge
74 | 802.11be EHT20 @ 165 - - - - - - - Harmonic
75 | 802.11be EHT80 @ 42 5136.80 47.29 54.00 -6.71 V | AVERAGE | Pass | Band Edge
75 | 802.11be EHT80 42 - - - - - - - Harmonic
76 | 802.11be EHT80 58 5363.70 50.30 54.00 -3.70 V | AVERAGE | Pass | Band Edge
76 | 802.11be EHT80 58 - - - - - - - Harmonic
77 | 802.11be EHT80 106 @ 5464.08 64.36 68.20 -3.84 \Y, PEAK Pass | Band Edge
77 | 802.11be EHT80 106 - - - - - - - Harmonic
78 | 802.11be EHT80 | 122 @ 5725.64 58.62 68.20 -9.58 \Y, PEAK Pass | Band Edge
78 | 802.11be EHT80 @ 122 - - - - - - - Harmonic
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79 | 802.11be EHT160 | 50 5358.15 47.23 54.00 -6.77 V | AVERAGE | Pass | Band Edge
79 | 802.11be EHT160 | 50 - - - - - - - Harmonic
80 802.11be EHT160 50 5358.15 47.35 54.00 -6.65 V | AVERAGE | Pass | Band Edge
80 802.11be EHT160 50 - - - - - - - Harmonic
81 802.11be EHT160 | 114 @ 5469.46 63.55 68.20 -4.65 \Y, PEAK Pass | Band Edge
81 | 802.11be EHT160 114 - - - - - - - Harmonic
82 802.11be EHT160 | 114 @ 5733.61 64.13 68.20 -4.07 Y, PEAK Pass | Band Edge
82 | 802.11be EHT160 114 - - - - - - - Harmonic
83  802.11be EHT160 50 5357.73 50.30 54.00 -3.70 V | AVERAGE | Pass | Band Edge
83 802.11be EHT160 50 - - - - - - - Harmonic
84  802.11be EHT160 50 5138.00 49.71 54.00 -4.29 V | AVERAGE | Pass | Band Edge
84 | 802.11be EHT160 | 50 - - - - - - - Harmonic
85 | 802.11be EHT160 114 @ 5440.42 50.21 54.00 -3.79 V | AVERAGE @ Pass | Band Edge
85 | 802.11be EHT160 114 - - - - - - - Harmonic
86  802.11be EHT160 | 114 @ 5466.16 64.43 68.20 -3.77 \Y, PEAK Pass | Band Edge
86  802.11be EHT160 114 - - - - - - - Harmonic
87 | 802.11be EHT80 | 155 @ 5926.40 55.73 68.20 -12.47 |V PEAK Pass | Band Edge
87 | 802.11be EHT80 @ 155 - - - - - - - Harmonic
88 | 802.11be EHT80 | 155 @ 5645.60 52.85 68.20 -1535 |V PEAK Pass | Band Edge
88 ' 802.11be EHT80 @ 155 - - - - - - - Harmonic
90 @ 802.11be EHT80 @ 42 5140.00 49.30 54.00 -4.70 V | AVERAGE | Pass | Band Edge
90 | 802.11be EHT80 42 - - - - - - - Harmonic
91 @ 802.11be EHT80 58 5364.00 50.12 54.00 -3.88 V | AVERAGE | Pass | Band Edge
91 | 802.11be EHT80 58 - - - - - - - Harmonic
92  802.11be EHT80 | 106 @ 5460.56 60.50 68.20 -7.70 \Y, PEAK Pass | Band Edge
92 | 802.11be EHT80 @ 106 - - - - - - - Harmonic
93 | 802.11be EHT80 | 122 @ 5725.64 58.69 68.20 -9.51 \Y, PEAK Pass | Band Edge
93 | 802.11be EHT80 @ 122 - - - - - - - Harmonic
94  802.11be EHT160 50 5351.22 50.28 54.00 -3.72 V | AVERAGE | Pass | Band Edge
94 | 802.11be EHT160 | 50 - - - - - - - Harmonic
95 | 802.11be EHT160 | 50 5371.17 49.32 54.00 -4.68 V | AVERAGE @ Pass | Band Edge
95 | 802.11be EHT160 | 50 - - - - - - - Harmonic
96 802.11be EHT160 | 114 @ 5467.26 64.49 68.20 -3.71 \Y, PEAK Pass | Band Edge
96 | 802.11be EHT160 114 - - - - - - - Harmonic
97 802.11be EHT160 | 114 @ 5740.82 63.98 68.20 -4.22 \Y, - Pass | Band Edge
97 | 802.11be EHT160 114 - - - - - - - Harmonic
98  802.11be EHT80 | 155 @ 5647.60 52.04 68.20 -16.16 |V PEAK Pass | Band Edge
98 | 802.11be EHT80 @ 155 - - - - - - - Harmonic
99 | 802.11be EHT80 | 155 @ 5648.80 52.55 68.20 -15.65 |V PEAK Pass | Band Edge
99 | 802.11be EHT80 @ 155 - - - - - - - Harmonic
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Mode Modulation Ch. (Tvrlaqz) (dll_;,i\</ellrn) (dlé'un\]/'/tm) M(%rg)m Pol. Z(\E/Zk Result Remark
Bluetooth-LE 39 2483.5 50.39 54.00 -3.11 \% Average Pass = Band Edge
Bluetooth-LE 39 5530.00 62.71 74.00 -11.29 \% Peak Pass Harmonic

102 | 802.11be EHT20 1 2389.82 47.84 54.00 -6.16 \Y, Average Pass | Band Edge
802.11be EHT20 1 5530.00 63.97 74.00 -10.03 H Peak Pass Harmonic
802.11be EHT80 @ 106 @ 5459.92 50.87 54.00 -3.13 \% Average Pass = Band Edge
802.11be EHT80 @ 106 7233.20 46.57 68.20 -21.63 \% Peak Pass Harmonic

BBF'{”_eéOF"Sti 78 | 248366  51.83 7400 | -2217 V PEAK  Pass Band Edge
BBF'{”_%OFO& 78 | 553000  63.80 7400 | -1020 V Peak  Pass  Harmonic
802.11be EHT20 1 2389.82 43.72 54.00 -10.28 |V Average Pass | Band Edge

103 | g02.11be EHT20 1  5530.00  61.49 7400  -1251 H Peak Pass = Harmonic
802.11be EHT80 @ 106 @ 5442.64 50.12 54.00 -3.88 \% Average Pass | Band Edge
802.11be EHT80 @ 106 @ 7777.70 46.94 68.20 -21.26 |V Peak Pass Harmonic
802.11be EHT20 1 2389.95 48.39 54.00 -5.61 V | AVERAGE Pass Band Edge
802.11be EHT20 1 5544.40 63.57 74.00 -10.43 \% Peak Pass Harmonic

104 802.11be EHT80 @ 106 5459.92 48.62 54.00 -5.38 V | AVERAGE Pass | Band Edge
802.11be EHT80 @ 106 @ 7237.60 47.70 68.20 -20.50 |V Peak Pass Harmonic

Bluetooth-LE 39 2483.50 49.07 54.00 -4.93 V | AVERAGE Pass | Band Edge
Bluetooth-LE 39 5320.00 65.62 74.00 -9.41 Y, Peak Pass Harmonic

105 802.11a 64 5350.5 50.17 54.00 -3.83 V | AVERAGE Pass Band Edge

802.11a 64 10640.00 4411 54.00 -9.89 V | AVERAGE Pass Harmonic
802.11be EHT80 @ 106 5350.80 49.82 54.00 -4.18 V | AVERAGE Pass | Band Edge
802.11be EHT80 @ 106 7776.60 45.66 68.20 -22.54 \% Peak Pass Harmonic
Bluetooth-LE 39 2483.62 46.14 54.00 -7.86 V | AVERAGE Pass = Band Edge
Bluetooth-LE 39 5320.00 65.62 74.00 -8.38 \Y, Peak Pass Harmonic

106 802.11be EHT20 | 64 5350.00 50.87 54.00 -3.13 V | AVERAGE Pass Band Edge
802.11be EHT20 64 10640.00 47.11 54.00 -6.89 V | AVERAGE Pass Harmonic

802.11a 140 5725.00 64.5 68.20 -3.70 \% Peak Pass = Band Edge
802.11a 140 | 11400.00 49.63 74.00 -24.37 \% Peak Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
] | | G0N 2A -2
650 50
1
Ll 448
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 514480 5124 74.00 -20.76 43.31 34.62 10.65 37.34 0.6 1ol 327 PEMK 1 5180.00 16231 ----vv -onee- 9.9 34.66 10.69 37.33 0.00 101 327 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
650 50
50 ULNI1-0-M-ZA-U-HI-2CIAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
48 i 448 tw
Av
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.20 4.84 54.00 -13.16 32.93 34.60 10.65 37.34 @.00 101 327 AVERAGE 1 5180.00 95.54 --eeev oeeeee B7.52 34.66 10.69 37.33 0.00 101 327 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1134 134
95 LA
i 83
] | G UNI-UNIL2AA-2C
54 1 50
4B.BWWMWWMW us
Peak
125 15
16 163
50 §al. §140. 1. 5180, 5200 10 a0, . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 G & & @& o dy
1 5149.40 59.50 74.00 -14.50 5159 34.60 10.65 37.34 0.0 285  13PEN 1 5180.00 113,38 ----vv -=nem- 105,25 34.68 10.78 37.33 o.00 285 13 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134 1
95 LA
i 83
54 50
56 U-0-4-0--A-U-NHCIAVG) 56 UNILL-U-NI-ZA-U-NI-2CHVG)
s ! I
Av
g 15 15
16 163
50 §al. §140. 1. 5180, 5200 10 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 g & & @& o dy
1 5M46.60 47.87 54.00 -6.13 39.95 34.61 10.65 37.34 @.00 285 13 AVERAGE 1 5150.00 1538 ----vv -=--=- 97.25 34.68 10.78 37.33 0.00 285 13 AVERAGE
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Pol. Horizontal Vertical
e B L B
14 1134
95 a5
iy 86 0 N2 NI i 56 0N UNLZA NI
m__U—I_Fﬂ_J R I [ em‘_u—l_m_J N I [

56N N0 56 LN U 0A)

0 i i N
Peak e YR TR e e PRI g o ey

Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10360.08 45.93 68.20 -20.27 59.58 37.60 15.29 66.54 @.00 -~ -- PEAK 1 10360.06 56.19 68.20 -12.01 69.83 37.60 15.30 66.54 0.00 108 63 PEAK
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Mz dbulfndBuv/m @B dBY B B OB B o dg
1 1044000 4473 68.20 -B3.47 56.28 37.64 15.36 66,55 0.00

Pol. Horizontal Vertical
mLeveI[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
N _ . BOUNL-H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
Peak m " ‘ L e
A R y
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
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somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Vertical
e B L B
14 1134
95 a5
iy 86 0 N2 NI i 56 0N UNLZA NI
GM__U—I_H'I_J L1 M GEN__U—I_FJ'I_J N I

56N N0

m : P A b
Peak " sy NWNMW

56 LN U 0A)

iy
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10480.00 46.83 68.20 -20.37 60,34 37.67 15.38 66.56 @.08 -~ -- PEAK 1 1049259 49.51 68.20 -18.69 62.99 37.69 15.39 66.56 0.08 .- - Pesk
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Report No. :FR480207E

Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
— = - o TGUNLUNZAALAG) I C0 o SGUNLLLNA LG
5 1 [l ]
Peak . A A i~ s
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10520.00 46.22 68.20 -21.98 59.63 37.78 15.42 66.53 .00 == PEAK 1 1052660 5142 68.20 -16.78 64.83 3778 15.42 66.53 0.08 .- - Pesk

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLeveimBu‘nm} 0 Leve! (4BuVim)
113§ 1134
w5 13
B3 SN TNATNIE * LA DA
ﬁnn_—uj_rﬂ_ ] 1 LT M GEN__U—I_ITI_J SRR N M
L i 56NN M0 4 2 ~ B U-NIHA--NI-2A-U-NI-2CHAVG)|
48 1 i h f L ke b e
Peak R S Pl o st Y ’
35 31'
Avg .
163
000 200, 11400, 13600, 15800 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp Aux APos TPos
Linit Read  fnt Cable Preamp  hux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dBul/m dBuV/m B dBW dB/m B B B m deg 1 7863.50 43.47 68.20 -24.73 GLBL 3587 1328 67.49 8.0 - - Peak
1 10609.00 4655 74.00 -27.45 59.83 37.70 15.47 66.45 0.00 300 0 PEAK 1 10600.08 53.78 74.00 -28.22 67.86 37.78 15.47 66.45 0.0 180 92 PEAC
1 10683.08 36.54 54.8 -17.46 49.81 37.78 15.47 66.44 Q.08 300 @ AVERAGE 3 10600.06 42.62 54.60 -11.38 95.99 37.70 15.47 G6.45 0.00 100 92 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU



o ss. FCC RF Test Report Report No. :FR480207E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
" ] | 1 56 UM 2R N0
BE.T i 1 50
4 il W
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5353.80 55.65 74.00 -18.35 47.32 3478 10.84 37.29 0.0 101 146 PEAK 1 5320.00 102,44 --vnev oomeee 9,12 34.50 10.82 37.36 0.00 101 146 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
565 U-N-U-NL 2N ZC AV L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535010 44.02 54.00 -9.98 35.68 3479 10.84 37.29 0.00 101 146 AVERAGE 1 5320.00 9453 --veev ooeeee B6.21 34.80 10.82 37.38 0.00 101 146 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of 335
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 13 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
)\’L(“ ‘ ] | 1™ 66 UMM 280N 2C
50 ' w 50
48 WMWWMMW«M 448 vttt
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5356.90 6132 74.00 -12.68 52.99 34.77 10.85 37.29 0.0 330 193 PEMK 1 5320.00 113,02 ----vv -onee- 10471 34.80 10.81 37.38 0.00 330 193 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
565 U-NI-U-NIL 2N ZC AV
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5352.80 58.39 54.00 -3.61 42.05 3479 10.84 37.29 0.00 330 193 AVERAGE 1 5320.00 104,54 --veev ooneee 96,24 34.50 10.80 37.38 0.00 330 193 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,wu}vellllllj‘ﬂm) 0 Leve! (4BuVim)
113§ 134
w5 13
B3 SN TNATNIE * LA DA
ﬁnn_—uj_rﬂ_ ] 1 LT M GEN__U—I_ITI_J SRR N M
- 2
55 LA LN ALALICIVG — L - o JGUNLLENLALALIGAT)
— - . - . A &l n | ey
Peak m' o e i o PR FTOERIE 2 haun i
35 31'
Avg .
163
000 200, 11400, 13600, 15800 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  fnt Cable Preamp  hux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dBul/m dBuV/m B dBW dB/m B B B m deg 1 7930.60 43.30 63.20 -24.38 6L.A9 35.80 1332 67.69 8.0 - - Peak
1 10640.00 47.76 74.80 -26.24 60.92 37.74 15.50 66.40 0.00 300 0 PEAK 1 10640.00 55.48 74.00 -18.52 68.64 37.74 1558 66.40 0.0 180 66 PEAC
1 10640.00 36.80 54.88 -17.91 29.25 37.74 1550 66.0 0.0 300 @ AVERAGE 3 10640.00 44.28 5480 -9.72 57.44 37.74 15.50 66.40 .00 100 66 AVERAGE
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7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT 1+2
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§
134 i
15 175
LN "3
] ] NG UAIA-U--2A- N2
650 850
488
48-8 ————
Peak
125 0
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.92 52.17 74.00 -21.B3 43.60 34.86 10.97 37.26 0.0 388 S2PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 54472 55.49 68.20 -12.71 46.94 34.84 10.97 37.26 0.8 388 52 PEAK 1 5500.00 106,54 ---vv wmeeev 9.05 M1 183 7.5 0.0 B8 S PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 ]
506 U-NA-U-NI-2A-UNI-2CIAVG) L L 56 U-A0-1-U-0-2A-U-NIL2CIAVE)
44 i 44 Lﬁ_‘__
Av
) 125 125
163 163
B30 1A 414, 5446, 418, il 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.44 41,46 54.00 -12.54 32.89 34.86 10.97 37.26 @.00 388 52 AVERAGE 1 5500.00 98.47 ----ev -emeee 89.98 3471 183 37.25 0.00 388 52 AVERAGE
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o ss. FCC RF Test Report Report No. :FR480207E
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 1+2
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
LN N i T e iy RPN
650 12 P -
488
48 g
Peak
15 s
163
163
8560 5362 5414, 5446, 5478, 5510 [
Frequency (MHz) 1000 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.28 59.32 74.00 -14.68 50.75 34.86 10.97 37.26 0.0 @ B PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5465.52 61.86 68.20 -6.34 53.30 34.54 10.98 37.26 0.8 300 B PEAK 1550000 112,62 --=-vm woeeev 10415 3472 1101 37.26 0.0 0 B PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-2AU-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
s ; s
Av
) 325 35
163 163
U U
5350 532 414, §4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 43.08 54.00 -5.92 39.51 34.86 10.97 37.26 0.0 308 B AVERAGE 1 5500.00 104,56 -----v -=--=- 96.09 34.72 101 37.26 0.00 300 0 AVERAGE
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
s LN VRN B G UM RN
iy gy LT UL LT
4 ~ G UAI-A-AI-28-U-NT-2CHAVG) 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
483! 1 5 . T — " ol 1 T
Peak MMM ol by vl wMWW‘V‘WW
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (NHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 770070 44.67 74.00 -29.33 62.71 35.89 13.15 66.99 0.8 .- - Pesk 1 7699.60 47.06 74.00 -26.34 65.10 35.89 13.15 66.99 0.0 .- - Pexk
7 1lloed.be 44.17 74.86 -29.83 56.38 38.18 15.76 65.99 @.8 - -- PEAK 1 11000.068 43.61 74.86 -30.39 55.74 38.18 15.76 65.99 @.8 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C23 0of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU



somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Vertical
mL&veI[ﬂBu‘lﬁn] 1 Level (dBuVim)
1138 1134
15 913
i i3 SN TN
56 ULNI-U-M-2A 0N
ﬁm_—uj_m_ ] 1 L. T M GEN__U—I_ITI_J R M
L O SGUNLHIMLALARCAG) | = - - o UG
Peak MWWW WWWMWWWKWM kil
Avg 35 b
1 k.
163
7000 9200, 11400, 13600, 15800, 18000
7000 s200. 11400, 13600. 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt Gable Preamp  Aux Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B OBV B B OB B o dyg
Mz dwufm dBuv/m B A8V dBm B B A8 o deg 1 780520 47.40 63.20 -20.89 65.57 35.99 13.4 §7.31 0.8 .- - Pesk
1 10160.08 44.89 74.80 -29.11 56.42 37.96 15.88 65.37 @.08 -~  -- PEAK 1 11160.08 45.17 74.80 -28.83 S6.70 37.96 15.88 65.37 0.0 -  -- PEAK
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Pol. Horizontal Fundamental
1H|.M(dmlwml mLeveI{anWm)
138 1138 1
15 /J'ML",-W r‘"m 915
1K 8.3
M/ "\'ﬂ 56 U-NIA-U-NIL-2A-U-NL-2C ] L] i | G NI NI-ZAUNLC
850 Yl 650
1
m WM Mm!"‘%ﬂwﬁﬂfk*w W ﬂﬁﬂ? m W’“ﬁ A_‘n\ & et WW mmﬂ’l'f i "M‘
Peak s e
35 35
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5729.64 55.07 68.20 -13.13 46,16 34.82 1134 37.25 @060 331 1601 PEXK 1 5700.00 104,59 ---nvv -veeee 95.81 .70 1130 37.4 om0 B1 101 PEAK
mLeveI{anWm)
1138
915 !
8.3
650
L L1 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
i
Avg Blank u e
/\,’\f\r\ww
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 97.03 ----ev -emee- 88.28 34.70 1129 37.4 0.00 31 181 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Vertical Fundamental
1HL&W&I(dl!ll\lﬂml 1M|.M{dmwml
1138 i 1138 1
15 fuj« 915
1K 8.3
'\J/ﬂ W dﬂ\ B 56 U-NIA-U-NIL2A-U-NIL-2C ] L] i | G NI NI-ZA DN
850 "W W 650
fh WMW@M@ w R
e y
Peak e
35 35 W
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5729.24 6451 68.20 -3.69 55.60 34.82 1134 37.25 060 308 4 PEX 1 5700.00 11123 ----ev ooneee 10245 3472 1138 7.4 000 300 4 PEAK
1M|.M{dmwml
1138
1
915
8.3
650
L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
]
Avg Blank u . e
™
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 104,43 ---eev -oneee 95.67 .70 1L28 3.4 .00 308 4 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,mu}vel(IIl]J‘llm} 0 Leve! (4BuVim)
113§ 134
w5 13
B3 SN TNATNIE * LA DA
ﬁnn_—uj_rﬂ_ ] 1 LT M GEN__U—I_ITI_J SRR N M
55 LA LN ALALICIVG — L 4- o JGUNLLENLALALIGAT)
— - - . A il 4 "
Peak i IR .y
35 31'
Avg .
163
000 200, 11400, 13600, 15800 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  fnt Cable Preamp  hux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dBul/m dBuV/m B dBW dB/m B B B m deg 1 7974.68 45.54 68.20 -22.66 64.22 35.80 13.34 67.82 @.00 - -- Peak
1 797240 4286 63.20 -25.34 6154 35.80 13.34 67.82 0.8 .- - Pesk 1 11400.08 48.15 74.80 -25.85 56.55 38.88 16.85 64.45 .08 100 261 PEAK
7 11400.00 45.88 74.86 -28.12 56.28 38.08 16.85 6445 @08 - -- PEAK 3 11400.00 42.68 54.00 -11.32 53.08 38.60 16.85 G4.45 0.00 100 261 AVERAGE
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full_5180MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
56 U-NIL-U-NIL2A ] | | G0N 2A -2
50 50
MW
48 448
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5150.60 53.61 74.00 -20.39 45.78 34.60 10.65 37.34 0.0 389  SIPENK 1 5180.00 105,86 -----v -=--=- 97.87 34.64 10.68 37.33 0.00 389 5L PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
50 ULNI-U-N-ZA-U-I-2CIAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CRVG)
48 1 448
Av
g 24 125 W
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.80 42.38 54.00 -11.62 34.47 34.60 10.65 37.34 @.00 389 51 AVERAGE 1 5180.00 98.53 ----ev -eeoe- 99,53 34.65 10.68 37.33 0.00 389 51 AVERAGE
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full_5180MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
138 1038 !
95 LA
i 83
56 U102 Uy ] | G UNI-UNIL2AUA-C
54 1 Tt 50
48 448
Peak
125 15
16 163
50 §al. §140. 1. 5180, 5200 10 a0, 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 G & & @& o dy
1 514410 6167 74.00 -12.93 53.04 34.62 10.65 37.34 0.60 301 M4 PEX 1 5180.00 112,56 ----vv -=noe- 104,54 34,66 10.69 37.33 0.00 301 14 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134
1
95 LA
i 83
54 50
56 A0---I-A--NCAVG) 56 UNILA-U-NI-ZA-U-NI-2CEAVG)
s ‘ I
Av
g 125 15
16 163
50 §al. §140. 1. 5180, 5200 10 a0, . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 g & & @& o dy
1 548.40 49.47 54.00 -4.53 4155 34.61 10.65 37.34 0.0 301 14 AVERAGE 1 5160.00 104,06 -----v -=---- 96.04 34.66 10.69 37.33 0.00 301 14 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i SN TN
iy gy LT UL LT
4 ~ ) %U-N&ﬂ-ﬂ-H-jﬂCﬂVﬂ 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
488 1 ol o
Peak MM‘" e Py W. MIW"' Mg m“"ww
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (NHz)
Linit Read  Ant Cable Preswp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 775900 M.65 68.20 -23.55 62.72 35.99 13.20 67.17 0.8 .- - Pexk 1 774470 43.24 7400 -30.76 6128 35.89 13.19 67.12 0.08 .- - Pexk
7 10360.08 44.99 68.26 -23.21 56.63 37.68 15.38 66.54 6.8 - -- PEAK 1 10360.068 45.62 68.26 -23.18 56.67 37.68 15.29 66.54 .8 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C30 of 335
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Pol. Horizontal Vertical
MLMIIIEMH] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
s . WJ«-H B 1 i
Peak AP PN "y T |W‘W‘WWN
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10440.00 4414 68.20 -24.06 57.69 37.64 15.36 66.55 @.08 -~ -- PEAK 1 10440.00 47.75 68.20 -20.45 6130 37.64 15.36 66.55 @.08 -~ -- PEAK
Sporton International Inc. (Kunshan) Page Number : C310f 335
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i3 SN TN
iy )yl _1 T UL LT
4 ~ G UAIA-AI-28-U-NIL2CHAVG)| 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
48— 2 b L
Peak Wt AN o
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 7509.30 43.60 74.00 -30.40 6L.22 35.80 12.99 66.41 .00 - Peak 1 7490.60 43.63 74.00 -30.37 6135 35.76 12.97 66.45 0.08 .- - Pexk
7 10430.08 44.53 68.2 -23.67 56.84 37.67 15.38 66.56 0.08 - PEAK 1 10430.08 47.94 68.20 -20.26 61.43 37.68 15.39 66.56 .08 - -- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Horizontal Vertical
mmﬂ[ﬂﬂu‘mn] 1 Level (dBuVim)
1138 1134
15 913
e 56 ULNI-U-M-2A 0N " 56 ULNIL-UNL2A- 0N
ﬁm_—uj_m_ ] 1 L. T M GEN__U—I_ITI_J R M
L O SGUNLHIMLALARCAG) |— = - o UG
Peak s P 4‘&_”._\' WW MWW“ W ot
Avg 35 b
1 k.
163
7000 9200, 11400, 13600, 15800, 18000
7000 §200. 11400, 13600. 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt Gable Preamp  Aux Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B OBV B B OB B o dyg
Mz dbulfndBuv/m @B dBY B B OB B o dg 1 7%1.40 4.10 63.20 -24.10 62.75 35.80 13.33 67.78 0.0 -~ - Pexk
1 10520.08 44.93 68.20 -23.27 58.36 37.78 15.41 66.54 @.08 -~ -- PEAK 1 10520.08 5199 68.20 -16.21 65.40 37.78 15.42 66.53 0.0 -  -- PEAK
Sporton International Inc. (Kunshan) Page Number : C330f 335
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 11“ Level (dBuVim)
1138 1134
15 913
e 56 ULNI-U-M-2A 0N i 56 UM -U-AT-2A-0-N0-2C
ﬁm_—uj_m_ ] 1 L. T M GEN__U—I_ITI_J R M
L i SN AN |— = - 1 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
8 1 1o ﬂﬂ"lw"
Peak it - PP TP W\ Oy AR
A 25 3!
Vg .
1 k.
163
7000 9200, 11400, 13600, 15800, 18000
7000 §200. 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt Gable Preamp  Aux Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B OBV B B OB B o dyg
Mz dbulfndBuv/m @B dBY B B OB B o dg 1 10609.00 53.13 74.80 -20.77 66,51 37.70 15.47 66.45 0.00 109 65 PEAK
1 106eA.0e 4547 74.00 -18.53 5875 3778 15.47 6645 0.0 .- - PEAK 1 10600.08 43.28 54.80 -18.72 56.5 37.78 15.47 66.45 0.8 109 65 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of 335
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Full_5320MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
] | 1 G UM AR U-NI-2C
50 50
! 1
iy Y S—————
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535440 52.67 74.00 2133 44.34 3478 10.84 37.29 0.0 115 318 PEMK 1 5320.00 103,31 ----ev =oeee- 95.00 34.50 10.81 37.36 0.00 115 315 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
60 B0 WL
565 U-N-U-NL 2N ZC AV L L 56 UNILA-U-NI-ZA-U-NI-2C1AVE)
48 448
Av ]
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535010 42.33 54.00 -11.67 33.98 34.50 10.84 37.29 @.00 115 318 AVERAGE 1 530,00 9412 --seev oomeee B5.82 34.00 10.80 37.38 0.00 115 315 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C350f 335
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Full_5320MHz

ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 13 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
. ] | 1 G UM H-ZAU-NI-2C
650 WWW 50
43 % 488 MWWWW
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535110 60.44 74.00 -13.56 52.09 34.80 10.84 37.29 0.0 308 9 PEAK 1 5320.00 112,66 -----» -=--=- 104,36 34.80 10.80 37.38 0.00 300 9 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
565 U-N-U-NIL 2N ZC AV
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.00 50.36 54.00 -3.70 4195 34.50 10.84 37.29 0.0 308 9 AVERAGE 1 5320.00 103,87 ----vv -onee- 95.57 34.50 10.82 3736 0.00 300 9 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C36 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU




SPORTON LAB.

FCC RF Test Report

Report No. :FR480207E

Pol. Horizontal Vertical
1‘,mu}vel(lll]]‘llm} 0 Leve! (4BuVim)
113§ 1134
w5 13
B3 SN TNATNIE * LA DA
iy gy 1L Tl iy g Ny N LT
56 U LN IA L NLZCAVS 2 S UNHUNALALICAS)
— - - . A I &l 1 R
48 ! 4 L ‘ I ook b = rys W i
Peak e o~ WM Y ey wbny
35 31'
Avg .
163
000 200, 11400, 13600, 15800 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp Aux APos TPos
Linit Read  fnt Cable Preamp  hux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dBul/m dBuV/m B dBW dB/m B B B m deg 1 763698 44.01 74.80 -29.99 62.81 35.88 13.13 66.93 8.8 - - Peak
1 10640.00 46.28 74.80 -20.72 59.44 37.74 15.50 66.40 0.00 300 0 PEAK 1 10640.00 53.26 74.00 -28.74 66.42 37.74 1558 66.40 0.0 1@ 92 PEAC
1 10649.08 35.79 54.88 -18.21 43.95 37.74 1550 66.0 Q.00 300 @ AVERAGE 3 10640.00 44.04 5400 -9.96 57.20 37.74 15.50 66.40 .00 102 92 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of 335
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_5500MHz
ANT 1+2
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
56 ULNILA-Uph-2A-U-hi-2c TUTIL ML T 16 UL 280N 2C
650 T
50
1
R TP P T  (o e e s b
Peak WW
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5439.12 50.03 74.00 -13.97 4153 .83 10.94 37.27 0.0 391 102 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546600 58.25 68.20 -17.95 41.69 34.84 10.98 37.26 0.68 391 182 PEAK 1 5500.00 104,11 --vvm woeee 95.62 M1 1183 7.5 0.0 391 102 PR
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L L 56 UNLA-U-NI-ZA-U-NI-2C1AVG)|
48 448
Avg 1 L_,,.\_._,/‘\-L,—
325 35
163 163
B30 532 414, §4. 518, 510 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54%.88 38.21 54.00 -15.79 29.63 34.88 10.9% 37.26 @.00 391 182 AVERAGE 1 5500.00 95.03 ----ev -emee- 86,54 3471 183 37.25 0.00 391 182 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C38 of 335
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_5500MHz
ANT 1+2
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
138 138 1
15 175
813 13
56 UM -T2 NI TUTIL ML LT 16 UL 2ALNL2C
650 T
50
488
488 gpnor ¥ i
Peak
15 5
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B BV dB/m B A dB o deg -
1 5453.20 55.43 74.00 -18.50 46.99 34.89 10.% 37.27 oo 21 9 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546824 59.41 68.20 -B.79 56.86 34.83 10.98 37.26 0.6 1 9 PEAK 1 5500.00 111,08 ----vv -oeme- 102,50 471 1.3 7.5 e 2l 9 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-2A-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)|
48 1 448 ui’,
Av
) 325 35
163 163
B30 532 414, S4. 518, 510 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5450.88 43.92 54.00 -10.08 35.34 34.89 10.9% 37.27 0.6 21 9 AVERAGE 1 5500.00 103,32 ----vv -onem- 9.83 #.71 1.83 7.5 0.0 Bl 9 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C39 of 335
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
s LN VRN B G UM RN
iy gy LT UL LT
- _ DG NN 2A--H-ZCHAVG) 4 ~ _%U-N&ﬂ-ﬁ-&ﬁ!—lﬂh\@
- 5 I
Peak o A i Lt i OO
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 769300 4472 7400 -29.28 62.75 35.80 1314 66.97 0.8 .- - Pexk 1 770519 46.79 74.00 -27.21 64.83 35.81 13.15 67.60 0.0 .- - Pexk
7 1loed.be 43.93 74.86 -30.7 56.86 38.18 15.76 65.99 @.8 - -- PEAK 1 11000.08 43.35 74.86 -30.65 55.48 38.18 15.76 65.99 @.8  -- - PEAK
Sporton International Inc. (Kunshan) Page Number : C40 of 335
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level (dBuVim)
1138 1134
15 913
i i SGUNH LN AN
56 ULNI-U-M-2A 0N
ﬁm_—uj_m_ ] 1 L. T M GEN__U—I_ITI_J R M
L ) S UL ARG | —— - - 56 0NN 24--NI-2CAVE)|
] 1 J&ﬂ- AT T
Peak s s i AR Al g s S i “
Avg 35 b
1 k.
163
7000 9200, 11400, 13600, 15800, 18000
7000 §200. 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt Gable Preamp  Aux Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B OBV B B OB B o dyg
Mz dbulfndBuv/m @B dBY B B OB B o dg 1 761299 46.27 68.20 -21.93 G445 35.99 13.25 6733 0.8 .- - Pexk
1 10160.08 45.45 74.80 -28.55 56.9 37.96 15.88 65.37 @.08 -~  -- PEAK 1 10160.00 44.87 74.80 -29.13 S6.40 37.96 15.88 65.37 0.0 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C41 of 335
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Pol. Horizontal Fundamental
1HLMN&NM|' 1HLM«IMVM|'
138 1138
1
15 [\ MWW h 915
B 8.3
ﬁw ‘U 56 U-NIA-U-NIL-2A-U-NIL-2C ] L] i | G NI-A-NI-ZA DN
I | t0
850 i : 650
D il . I m
48 WWWWW LI WWM I bt il
Peak
s gt
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5725.80 56.26 68.20 -11.94 47.38 34.80 1133 37.25 0.0 348 162 PEXK 1 5700.00 102,94 --vevv -veeee 9416 .70 1130 37.4 o003 102 PEAK
1HLM«IMVM|'
1138
w5 1
8.3
650
L L1 56 UMLA-U-NI-ZA-U-NI-2C1AVG)
it
Avg Blank ﬁwwmwj e
35 .
/\N\WJJW
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 9512 ---eev oomeee 86,34 3472 1138 7.4 0.00 348 182 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C42 of 335
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Pol. Vertical Fundamental
1H|.M(dmlwml mLeveI{leNlml
1134 ﬁw 1034 !
15 V}J W‘N 915
i | i3
w‘ 56 U-NIA-U-NIL-2A-U-NL-2C ] L] i | G NI-A-NI-ZAUN-C
g0y R 650
| ! M 1
Ho g
ul b T 0 O L m
Peak e
35 35 W
16 163
5685 510, i, 573, 5148, 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 573124 58.38 68.20 -9.00 49.47 34.82 1134 37.05 0.6 297 B PEAK 1 5700.00 112,38 ----vv -=nem- 103.63 %70 1.9 7.4 0.0 297 B PEAK
mLeveI{leNlml
1138
1
915
8.3
650
L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
Av Blank e [N T
9 Y S
,/\N\.WJM
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 103,25 ----vv -=-em- 9449 W7 1LB M4 w97 B AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Horizontal Vertical
1‘,mu!vel(lll]]‘ﬂm) 0 Leve! (4BuVim)
113§ 1134
w5 13
B3 SN TNATNIE * LA DA
ﬁnn_—uj_rﬂ_ ] 1 LT M GEN__U—I_ITI_J SRR N M
55 LA LN ALALICIVG — L - o JGUNLLENALALIGA)
- T e - : . ] ol 1 m
e 1 m PRy : uul el PR e 1t "‘_‘Wm.mww'w
Peak R v Wt v "
3!
35
Avg .
163
000 200, 11400, 13600, 15800 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp Aux APos TPos
Linit Read  fnt Cable Preamp  hux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dBul/m dBuV/m B dBW dB/m B B B m deg 1 798120 449 §8.20 -23.26 63.64 35.80 13.34 67.84 @.00 - -- Peak
1 775350 4.5 68.20 -3.62 62.63 35,99 13.20 6715 0.8 .- - Pesk 1 11400.08 49.62 74.80 -24.98 50.42 35.08 16.85 64.45 .08 100 259 PEAK
7 11400.08 45.95 74.86 -25.85 56.35 38.08 16.85 6445 @8 - -- PEAK 3 11400.00 44.37 54.00 -9.63 54.77 38.60 16.85 G4.45 0.0 100 259 AVERAGE
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full_5190MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NIL-0-N-2-U-N-2C ] | | SG UM NI-ZAUN-2C
650 50
1
T S " " Uit i
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5136.80 52.36 74.00 -21.70 44.35 34.65 10.64 37.34 0.0 357 355 PEMK 1 5190.00 101,81 ----vv -=-om- 93.73 W70 1071 3733 0.80 357 355 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 i
B3 813
50 50
50 U-NI-1-M-2A-U-H0-2C1AVG) L L 56 UNILA-U-NI-2A-U-NI-2CHRVG)
48 1 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.60 41.86 54.00 -12.14 33.95 34.60 10.65 37.34 @.00 357 355 AVERAGE 1 5190.00 9.98 ----vv -=-om- 8298 34.65 10.68 37.33 0.00 357 355 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Fundamental

L)

1138

95 AW
)

\4 56 U-NI-U-HI-2A-U-NI-2C)

) 1

..h M 1
B I e S R e e e
Peak Blank
35
16
590 5244, 5298, 535 5406, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 540789 49.00 74.00 -25.00 40.73 3465 10.99 37.28 .0 357 355 PEMK

o Level (Bulim)

\ 56 U-H-1--A-28-U-NTL-2C AV
it
Av A S 1 Blank
g 35
16
590 5244, 5298, 535 5406, 5460
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545811 37.51 54.00 -16.49 28.93 34.87 10.97 37.26 .80 357 355 AVERAGE

Sporton International Inc. (Kunshan) Page Number . C46 of 335
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o ss. FCC RF Test Report Report No. :FR480207E
19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full_5190MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
56 U-NILA--N-2A-U-N-2C ] | | SG UM NI-ZAUN-2C
650 1 ! MMW 50
488 488 W
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.92 59.91 74.00 -14.09 52.00 34.60 10.65 37.34 0.0 308 1S PEN 1 5190.00 107,74 --veev oeeeee 99.75 34.64 10.68 37.33 0.00 300 15 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
50 U-NI-1-M-2A-U-H0-2C1AVG) 56 U-NI-U-N-Z-M-2CRVG )
el L [I— L- sl )
48 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.90 43.83 54.00 -5.17 40.92 34.60 10.65 37.34 @0.00 308 15 AVERAGE 1 5190.00 99.13 --eeev oomeee 9113 34.65 10.68 37.33 0.00 300 15 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C47 of 335
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somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Vertical Fundamental
m[ﬂd(ﬂ&l\"lﬂl
138
15 A\(
iy ‘] 56 ULNIA-U-NILZA-U-NIL-2C
850 \
1
4” e e
Peak Blank
35
16
590 5244, 5298, 535 5406, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 544245 43.85 74.00 -25.15 40.32 3485 10.95 3727 .00 0@ 15 PEMK

o Level (Bulim)

56 U-NI-U-N-24-U-NI1-2CAVG)

it
Avg e e — Blank
35
16
590 5244, 5298, 535 5406, 5460
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 535011 37.91 54.00 -16.09 29.56 34.50 10.84 37.29 @.00 308 15 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C48 of 335
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
s LN VRN i G UM RN
iy gy LT UL LT
- _ DG NN 2A--H-ZCHAVG) 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
w Ak i -
Peak e Mo IS
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 7503.80 44.50 74.00 -29.50 62.11 35.89 12.98 66.39 0.8 .- - Pesk 1 752699 44.61 74.00 -29.39 62.27 35.00 13.00 66.46 0.08 .- - Pesk
7 10360.00 44.61 68.26 -24.19 57.64 37.68 15.31 66.54 @8 - -- PEAK 1 10380.08 45.19 68.26 -22.91 56.93 37.68 15.38 66.54 6.8 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C49 of 335
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saranas. FCC RF Test Report

Report No. :FR480207E

20
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full_5230MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
56 U-H1.-N1L-2A-U--2C ] ] L SGUNIA-U-I-2A-U-N-20
50 “W a0
1
488 A Aigh, \;‘.IA'.'IHWM ” 488
Peak
125 125
163 163
sl A 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 5107.28 50.86 74.00 -13.14 42.86 34.73 10.62 37.35 0.0 37 18 PEMK 1 5230.00 108,34 ---evv oeneee 92,30 34.62 10.74 37.32 0.00 378 15 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 LN
50 Al
50 U-AI-:U-NIL-24-U-NI-2CAVG) L L 56 U-A-1-U--ZA-U-NIL2CIAVG)
44 44
1
Av
) 125 125
163 163
sl A 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

@6 dbul dBm B A8 B o deg
1 S15.84 38,75 54.00 -15.25 30.74 3474 10.62 3735 Q.80 378 18 AVERAGE

6 by e B B B o deg
B34 M6 1074 3732 080 378 15 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Horizontal Fundamental

L)

1138

97.5«@\7&”“'\

i m' 56 U-NI-U-HI-2A-U-NI-2C)

WY

88 WWH 1

T A

Peak Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 539,10 45,11 74.00 -25.89 39.87 34,64 10.88 37.28 .00 378 1B PEMK

o Level (Bulim)

66 U-AI-U-N-24-U-N 112 AVG)

Avg o S 1 Blank

163

5240 5256, 5292, 5328, 5364, 5400
Frequency (VHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 539%.40 36.63 54.00 -17.37 28.41 3461 10.89 37.28 .80 378 18 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C51 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full_5230MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
| 56 U-NIL1-U-M-2A-L-NIRAC ] | | 50 NI 2A -2
50 - Ty 50
1
48 44 w
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5148.00 55.03 74.00 -18.97 47.11 34.61 10.65 37.34 0.0 343 7 PEAK 1 5230.00 118,83 ----vv -vnem- 102,79 34.62 10.74 37.32 0.00 303 7 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
50 U-NI-1-M-2A-U-H0-2C1AVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1ANG)
48 1 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.92 43.36 54.00 -10.70 35.39 34.60 10.65 37.34 0.0 343 7 AVERAGE 1 5230.00 100,42 ----vv -onee- 92,38 34.62 10.74 3732 0.00 303 7 RVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Vertical Fundamental

o Level (Bulim)

QT.EWM

iy W\ 56 U-NI-U-HI-2A-U-NI-2C)
i

88 ‘WW&NMM‘ et

Mt g iy
Peak Blank

35

16

5 5256, 5292, 538, 5364, 5400

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535140 SLI2 74.00 -20.88 4278 3479 1084 .29 om0 03 7PEMK

1H|.M(dmlwml
138
LK \
1K
850 \
56 U-H0-1--A-28-U-NTL2C AV
“ RS e
1
Avg | Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 535014 39.66 54.00 -14.34 3131 34.80 10.84 37.29 @.00 303 7 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C53 of 335
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samran s, FCC RF Test Report

Report No. :FR480207E

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i SN TN
iy )yl _1 T UL LT
4 ~ G UAIA-AI-28-U-NIL2CHAVG)| 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
488 2 i § 2 vy
Peak ! NN ! P MM'
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 7757.99 43.60 68.20 -24.50 6L.63 35.90 13.20 67.16 .00 - Peak 1 785910 43.68 63.20 -24.50 61.99 35.88 13.28 67.47 0.08 .- - Pexk
1 10460.08 44.76 68.28 -23.44 56.29 37.66 15.37 66.56 0.08 - PEAK 1 10460.08 44.85 68.20 -23.35 56.38 37.66 15.37 66.56 6.8 - -- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Horizontal Vertical
e B L B
14 1134
95 a5
iy 86 0 N2 NI i 56 0N UNLZA NI
GM__U—I_H'I_J L1 M GEN__U—I_FJ'I_J N I

56N N0 56 LN U 0A)

Peak 48 "_.. N WWWW DWMMWWW Wt

Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10540.00 44.52 68.20 -23.68 57.% 37.78 15.43 66.51 @.08 -~ -- PEAK 1 10540.00 46,18 68.20 -22.82 59.5 37.78 15.43 6651 @.08 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C55 of 335
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saranas. FCC RF Test Report

Report No. :FR480207E

22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH62_Full_5310MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NIL-0-N-2A-U-N-2C ] | I 56 UM H-2AU-NI-2C
50 50
s, 1 s STS—z——
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5143.68 49.49 74.00 -24.60 41.46 34.63 10.65 37.34 0.0 3% S2PEN 1 5310.00 103,55 ----vv -=eee- 95,26 34.50 10.79 37.36 0.00 394 52 PEAK
11ﬂLe\ueI (dBuVIm) 11"Le\iel (dBuVIm)
1138 1138
45 i 1
B3 813
650 50
50 U-NI-1L-M-2A-U-H0-2C1AVG) L L 56 UNLA-U-NI-ZA-U-NI-2C1AVG)
48 448
Avg -—"""»./—\J
35 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 dbul dBm B A8 B om deg
1 5180.32 38,55 54.00 -15.45 30.50 34.00 10.60 37.35 .80 394 52 AVERAGE

6 by e B B B o deg
BA75 M50 1079 3730 0.00 394 52 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Horizontal Fundamental
LHLMNMVM“
134
W.EWM W‘ Ly
iy 56 -1 2A-UHI-2C
654 "‘1*
J 1
m ey fodd
iAW “w V“M‘WAW w I ‘Mil
Peak Blank
18
163
5300 50 5340, 5360 5380, 40
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1535250 SL.B4 74.00 -20.16 43.50 3479 10.84 .29 om0 394 S2PEMK

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

1
Av H\\—w—«—f Blank
9 18

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1535870 38.87 54.00 -15.13 30.54 3477 10.85 7.9 .80 394 52 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C57 of 335
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT40_CH62_Full_5310MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
B3 813
56 U-NIL-0-N-2A-U-N-2C ] | ™ 66 -1 NIL 280N 2C
50 50
1 JWWMWMMWWWWUWW‘
LTI, 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5126.88 52.12 74.00 -21.68 44.13 3470 10.63 37.34 0.0 308 1L PEX 1 5310.00 109,48 ----vv -onem- 10119 34.80 18.79 37.38 0.00 300 11 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
45 95
B3 813
650 50
50 U-NI-1L-M-2A-U-H0-2C1AVG) L L 56 U-NT-U-NI-2AU-N-2CHR
48 1——’_/_‘_‘_’_4___/J“~../" 448
Av T
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.76 40.97 54.00 -13.03 33.06 34.60 10.65 37.34 @.00 308 11 AVERAGE 1 5310.00 108.29 -----v -=--m- 92.02 478 10.79 3738 0.00 300 11 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Vertical Fundamental
1HL\W&I(dl!ll\ll'lml
134
14 WW
i 56 -1 2A-UHI-2C
650 VQMWWM 1
Peak Blank
38
163
5300 50 5340, 5360. 5380, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535610 59.20 74.00 -14.78 50.89 3477 10.85 .29 .m0 0@ 11 PEMK

LHLMNMVM“
138
97-‘ \_\ \
1K
850
\_\ 56 U-H0-1--A-28-U-NTL-2C AV
i
N =T e
Avg —— Blank
35
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535570 47.76 S4.00 -6.24 39.42 3478 10.85 37.29 0.0 30 11 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C59 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



SPORTON LAB.

FCC RF Test Report

Report No. :FR480207E

Pol. Horizontal Vertical
MLMIIIEMH] 1 Level (dBuVim)
1138 1134
15 913
e 56 ULNI-U-M-2A 0N " 56 ULNIL-UNL2A- 0N
ﬁm_—uj_m_ ] 1 L. T M GEN__U—I_ITI_J R M
L R ﬂ,zxu.:uq.\vg == - - W"-"&im”-zmﬁvﬂ
it 1 "
Peak . IR L e Lt e
Avg 35 b
1 k.
163
7000 9200, 11400, 13600, 15800, 18000
7000 §200. 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt (able Preamp Auc APos Tos Freq Level Line Margin Level Factor Loss Factor Factor Reark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
Mz dbulfndBuv/m @B dBY B B OB B o dg 1 10620.00 48.00 74.00 -26.00 6L.21 37.72 15.49 66.42 0.00 109 259 PEAC
1 10620.00 45.30 74.00 -28.70 S6.51 3.2 15.49 66.42 0.00 -- PEAK 1 10620.08 41.80 54.86 -12.20 55.81 37.72 15.49 66.42 0.8 10 250 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C60 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU




o ss. FCC RF Test Report Report No. :FR480207E
23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH102_Full_5510MHz
ANT 1+2
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
15 175 !
813 13
] | | HGUNI-A-N-AU-NI-2C
650 &1
“ s WW
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B BV dB/m B A dB o deg -
1 5458.30 57.80 74.00 -16.20 49.22 .87 10.97 37.26 0.0 37 25 PEK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5467.44 54.25 68.20 -13.95 4579 34.83 10.98 37.26 0.8 377 175 PEAK 1 5510.00 98,89 ----ov woeee- 9,38 1472 LM 3725 080 3 5 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 i
B3 813
650 50
56 U-NI-U-N-ZA-U-M-ZCLAVG) L L 56 UMILA-U-NI-ZA-U-NI-2C1AVG)|
48 1 448
Avg N
325 35
163 163
B30 532 414, S4. 518, 510 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.44 43.07 54.00 -10.93 34.50 34.86 10.97 37.26 @.00 377 275 AVERAGE 1 5510.00 98,92 ----ev -oeee- B2.45 3472 1.1 37.26 0.00 377 275 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C61 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU




somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Fundamental

o Level (Bulim)

56 U-HIH1-U-N-2A-U-AT-2C

Dl |
T A e e e
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 574,12 49.40 68.20 -18.50 40.43 3487 1136 37.26 o.e0 377 275 PEMK

Sporton International Inc. (Kunshan) Page Number : C62 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH102_Full_5510MHz
ANT
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 i
15 175
813 13
1 56 ULNILA 4PNL2A-U-N-2C o 1 1 Y e iy 2 2R R
650 T
50
4E'BM 189 w
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.48 63.19 74.00 -10.51 54.61 34.87 10.97 37.26 0.0 308 197 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5469.20 6272 68.20 -5.43 5415 34.82 10.98 37.26 0.68 308 197 PEAK 1 5510.00 107,13 - woeee- 98.66 3472 1L01 37.26 0.0 0@ 197 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-2A-M-ZCAVG) L L 56 UNILA-U-NI-A-U-NI-2C1AVG)
s ‘ s L/—JJ
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.80 43.68 54.00 -5.32 40.11 34.86 10.97 37.26 0.00 309 197 AVERAGE 1 5510.00 98.77 ----ev -emee- 99,30 34.72 1.1 37.26 0.00 300 197 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU

Page Number : C63 of 335




somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Vertical Fundamental

o Level (Bulim)

56 U-HIH1-U-N-2A-U-AT-2C

R Y e e e T e e
Peak Blank

35

16

5685 510, i, 573, 5148, 5185

Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 574268 49.70 68.20 -18.50 40.73 34.87 1L36 37.26 .00 308 197 PEMK

Sporton International Inc. (Kunshan) Page Number : C64 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Vertical
1‘,““Level(lll]]‘ﬂm} 0 Leve! (4BuVim)
113§ 1134
w5 13
B3 SN TNATNIE * LA DA
ﬁnn_—uj_rﬂ_ ] 1 LT M GEN__U—I_ITI_J SRR N M
L L SGUNUMALNG) . . o JGUNLLEALALIGA)
18 7 i L RV P R T T~ v e Ty
Peak e \
35 31'
Avg .
163
000 200, 11400, 13600, 15800 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp Aux APos TPos
Linit Read  fnt Cable Preamp  hux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dBul/m dBuV/m B dBW dB/m B B B m deg 17705.00 4421 7480 -29.79 605 3581 1315 67.00 8.0 - - Peak
1 778510 4178 74.00 -32.22 59.82 35.81 1315 67.00 0.8 .- - Pesk 1 1182008 47.41 74.00 -26.59 59.49 38.86 15.77 65.91 .00 142 226 PEAC
7 11628.08 44.62 74.86 -29.38 56.76 38.86 15.77 65.91 .8 - -- PEAK 3 11620.00 42.22 54.00 -11.78 54.30 38.66 15.77 65.91 0.0 182 226 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C65 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU



somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Vertical
mL&veI[ﬂBu‘lﬁn] " Level (dBuVim)
138 134
ik &
B3 TR
b1 56 ULNI-A-L-NI-2A-U-N0-2C)
56 U-NIHA-U-N-2-U-N1-2C mimi ] 1 1 [ I
iy R L LT LT 0 = =
80 56 U-AI-U-NI-24-U-NI-2CIAVG)
4 _ G UM G- 2A-U-HI-2CAVG)| T T W—“ T ik
Lt 1 w Al I T s
Peak ATV it g o
18
Avg .
163
000 200, 11400, 13600, 15800, 18000
Frequency (MHz
Tio e 1, 1350, 15 1000 e
Frequency (MHz
ey ) Linit Read  Ant Cable Preamp  Aux APos TPos
. Freq level Line Margin Level Factor Loss Factor Factor Remark
Linit Real  Art (afle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark W B 6 B B & B B a deg
- 1 7760.18 45.66 68.20 -2.54 63.73 35.99 13.20 67.17 @.00 - -- Peak
Mz dBuln dBuv/m  dB BV B B OB OB m deg 2 11108.00 46.50 7480 -27.41 5346 37.98 15.83 5.60 0.08 100 232 PEAC
1 1110000 44,33 74.00 -19.67 56.20 37.90 15.83 65.60 0.0 - -- PEAK 3 11100.00 41.48 54.00 -12.52 53.35 37.99 15.83 65.60 .00 100 232 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU



o ss. FCC RF Test Report Report No. :FR480207E
25
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH134 Full_5670MHz
ANT 1+2
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
650 T~
50
“ ; 2 -
bt o s bttt i o 44
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5428.88 49.20 74.00 -14.80 40.77 4.7 10.93 3.7 0.0 35 5 PEK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5465.84 47.91 68.20 -20.29 39.35 34.84 10.98 37.26 0.8 33 275 PEAK 1 5670.00 101,20 -----v -=-mm- 9240 M50 1LR 7.2 080 BSOS PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
48 448
1 ]
Av
) 325 35
163 163
B30 532 414, 4. 518, 510 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.48 37.66 54.00 -16.34 29.08 34.87 10.97 37.26 @.00 335 275 AVERAGE 1 5670.00 92.48 ----ev -oeee- B3.63 3475 1125 37.23 0.00 335 275 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C67 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU




somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Fundamental
1‘,muwel[dl!ll\lﬂm]
138
15
MJM
M 56 U-N1-U-N-2A-H-2C
850 Y
a9 WWW%WWWMWWMWW
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5725.68 52.28 68.20 -15.92 43.40 34.80 1133 37.25 0.0 335 275 PEN

Sporton International Inc. (Kunshan) Page Number : C68 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



o ss. FCC RF Test Report Report No. :FR480207E
25
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH134 Full_5670MHz
ANT 1+2
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
650 T
50
48.8“ TSP R il Lk W
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.30 50.99 74.00 -13.01 4241 3487 10.97 37.26 0.0 308 187 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546072 49.45 £8.20 -18.74 48.89 34.86 10.97 37.26 0.68 308 187 PEAK 1 5670.00 107,58 ----vv -oeee- 9.80 476 1L 37.23 0.0 e 187 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L L 56 UMIL-U-NI-ZA-U-NI-2C1AVG)
u u k,_,\,x.
1
Avg
325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.28 39.01 54.00 -14.99 30.44 34.86 10.97 37.26 0.00 309 157 AVERAGE 1 5670.00 99.44 --veev oomeee 99.65 3478 11.24 37.23 0.00 300 157 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C69 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU




SPORTON LAB.

FCC RF Test Report

Report No. :FR480207E

Pol. Vertical Fundamental
1MLeveI(tll!ll\lﬂml
138
15
1K
56 U-N1-U-N-2A-H-2C
850
WM”“M it
it
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (WHz)
Linit Read  Ant Cable Preamp APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedwaBNE B B B B B B a dy
1T S737.70 60.40 6820 -7.80 5146 3485 1L35 37.26 .00 308 187 PEMK
Sporton International Inc. (Kunshan) Page Number : C70 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU




SPORTON LAB.

FCC RF Test Report

Report No. :FR480207E

Pol. Horizontal Vertical
mLeveI[ﬂBu‘ﬂm] m Level {4BuVim)
1138 134
15 913
i i SGUNH LN AN
56 U-NIHA-U-N-2-U-N1-2C
ﬁm_—uj_m_ ] 1 L. T M GEN__U—I_ITI_J R M
L O Mg ﬂ,zxu.juq.\vg |— = - S UL NLCING)
Peak mm“, PRI L ——— o T e ML
j7A
Avg s
1 k.
163
000 9200, 11400, 13600, 15600, 18000
7000 §200. 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt (able Preamp Auc APos Tos Freq Level Line Margin Level Factor Loss Factor Factor Reark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
Mz dbulfndBuv/m @B dBY B B OB B o dg 1 704320 44.69 68.20 -23.51 63.31 35.80 13.32 67.74 0.08 .- - Pexk
1 113000 44,43 74.00 -19.57 55.16 37.%4 16,01 6468 0.00 -- PEAK 1 11340.08 44.98 74.80 -29.82 55.71 37.94 16.01 o468 6.8 - -- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU

Page Number : C71 of 335




saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134
w5 w5 1
i 83
] | | 50 NI 2A -2
54 50
1
44 WWWMWMWWM Lk il Wy
Peak
15 15
16 163
50 i3 5164, 186, 5a. 5260 10 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 G & & @& o dy
1 5149.44 5105 74.00 -20.95 43.14 34.60 10.65 37.34 0.0 129 327 PEM 1 5210.00 96.04 ----ev -emeee B8.00 34.60 18.75 37.31 0.00 129 327 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134
95 LA
1
i 83
54 50
55 U-AIAU--2A-U NILZCIAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRUG)
48 ] 48
Av
g 15 15
16 163
50 i3 5164, 186, 5a. 5260 10 0. . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 g & & @& o dy
1 545.44 4074 54.00 -13.26 32.81 34.62 10.65 37.34 @.00 129 327 AVERAGE 1 5210.00 87.82 ----ev -eeee- 79.78 34.60 1875 3731 0.00 129 327 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU

Page Number . C72 of 335




somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Fundamental

o Level (Bulim)

|1.,3WWW/W\M
4;; WWWWWW% Mty

WAt

56 U-NI-U-HI-2A-U-NI-2C)

Peak Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535212 50.19 74.00 -23.81 4185 3479 10.84 .29 a0 119 327 PEMK

o Level (Bulim)

66 U-AI-U-N-24-U-N 112 AVG)

Avg u T Blank

163

5240 5256 5292, 5328, 5364, 5400
Frequency (VHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535L20 38.43 54.00 -15.57 30.08 34.00 10.84 7.9 .80 129 327 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C73 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



o ss. FCC RF Test Report Report No. :FR480207E
26
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 ;
45 95
B3 813
56 U-NI-U-NIL2A- LM ] | | 50 NI 2A -2
50 50
43.9W i
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 S14.88 60.94 74.00 -13.06 52.93 34.74 10.62 37.35 0.0 291 1L PEX 1 5210.00 106,11 ----vv -=nom- 98.07 34.62 10.74 37.32 0.0 B 1L PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 !
B3 813
50 50
50 U-NI-1-M-2A-U-H0-2C1AVG)
e
48 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 513536 43.36 54.00 -5.70 40.34 34.66 10.64 37.34 @.00 291 11 AVERAGE 1 5210.00 96.98 -----v -=--m- 88.85 34.63 10.74 37.32 0.00 B 11 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C74 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU




somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Vertical Fundamental
LHLMN&NM“
134
97.5%‘ %“l\
iy [ 56 -1 2A-UHI-2C
654
% 1
485 Mwmrwr" o
Peak Blank
38
163
m 5236 292 538 5364, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5357.88 SL2S 74.00 -2.75 4292 477 1085 .29 a0 B 1D PEMK

o Level (Bulim)

M:Ev-\

66 U-AI-U-N-24-U-N 112 AVG)

Avg — Blank

15

163

5240 5256, 5292, 5328, 5364, 5400
Frequency (VHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535770 40.45 54.00 -13.55 3212 3477 10.85 37.29 0.8 291 11 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C75 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



samran s, FCC RF Test Report

Report No. :FR480207E

Pol. Horizontal Vertical
mLeveI[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
N _ . BOUNL-H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
8 1 3 4
Peak A A Sl iy b A
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10420.00 45.66 68.20 -20.54 59.18 37.66 15.37 66.55 .00 == PEAK 1 10420.00 44.68 068.20 -23.52 58.28 37.61 15.34 66.55 @.08 -~ - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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saranas. FCC RF Test Report

Report No. :FR480207E

27
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT80_CH58_Full_5290MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
56 -1 240020 ] ] I 56 1220
50 I a0
1
484 S 484 ,M.«MMMWW
Peak
125 125
163 163
sl A 5164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 511536 50.18 74.00 -13.82 42.17 34.74 10.62 37.35 0.0 397 G4 PEMK 1 5290.00 100,68 -----v -=---- 92.45 34.69 10.77 3731 0.00 397 64 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i i
i3 LN
50 Al
50 U-I-:U-N1L-24-U-NI-2CAVG) L L 56 U-N-A-U-NT-2A-U-NI-2CIANG)
44 44
I
Av
) 125 125
163 163
sl i 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g

1 5180.% 38.56 54.00 -15.44 30.51 34.50 10.68 37.35 .00

397 64 AVERAGE

8198 3471 18.77 3731 0.00 397 64 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Horizontal Fundamental
LHLMN&NM“
134
14 WW
W 56 -1 2A-UHI-2C
654
1
f 0 bk
488 i HW' W“«W’ﬂhn i
Peak Blank
18
163
5300 50 5340, 5360. 5380, 40
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536150 53.60 74.00 -20.40 45.29 3475 10.85 .29 .m0 397 64 PEMK

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

Avg s I IS, N Blank

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536200 41,99 54.00 -12.10 33.59 3475 10.85 37.29 0.80 397 64 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C78 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT80_CH58_Full_5290MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
] | [ 66 U-HIH1--NIL 280N 2C
50 50
48 LI et e
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.60 53.06 74.00 -20.94 45.15 34.60 10.65 37.34 0.0 308 10 PEAK 1 5290.00 105,66 -----v -=--=- 97.60 34.62 18.75 37.31 0.00 300 10 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
650 50
50 U-NI-1-M-2A-U-H0-2C1AVG) L L 56 U-NI-U-N-ZAU-N-ZCAMG)
48 1 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.92 42.84 54.00 -11.16 34.93 34.60 10.65 37.34 @0.00 308 10 AVERAGE 1 5290.00 96.04 ----ev -omeee B87.95 34.64 10.76 37.31 0.00 300 10 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Vertical Fundamental
LHLMNMVM“
138
g 0
i 56 ULNIA-U-NILZA-U-NIL-2C
850 [ 1
pli
u T T
4 TR
Peak Blank
35
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535570 59.20 74.00 -14.78 50.88 3478 10.85 .29 o.e0 0@ 10 PEMK

LHLMNMVM“
138
97.5_\\4 o
1K \\
850
56 U-H-1--A-28-U-NTL-2C AV
e el
o
Avg 125 ™ S Blank
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5357.60 47.67 54.00 -6.33 39.34 3477 10.85 37.29 0.00 308 10 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C80 of 335
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Pol. Horizontal Vertical
mL&v&I[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak e rapprr=r y AT
gt s IR AR
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10560.08 45.26 74.80 -28.74 58.51 37.71 15.48 66.44 @.00 -~ -- PEAK 1 10580.00 44.86 74.80 -29.14 5813 37.78 15.47 6644 0.0 -- - PEAC
Sporton International Inc. (Kunshan) Page Number : C81 of 335
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28
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full_5530MHz
ANT 1+2
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
134 134
15 175 1
LN "3
650 —
a0
e s W
Peak
125 0
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.00 55.44 74.00 -18.56 46.86 34.87 10.97 37.26 0.0 396 53 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 S4BL.84 55.37 68.20 -12.83 46.80 34.86 10.97 37.26 0.68 396 5B PEAK 1 5530.00 98,39 ----on ooeee- 89.72 M50 1L 7.4 0.0 6 SBPEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i i
i3 LN
50 Al
506 U-NA-U-NI-2A-U-NI-2CIAVG) L o SoUNIA-N-ZAN-2CTAVG)
44 1 44 L._/w
Av
g 25 125 M/_—l\j
163 163
U U
5350 1A 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54%9.60 44.93 54.00 -9.07 36.36 34.86 10.97 37.26 @.00 396 58 AVERAGE 1 5530.00 90.08 -----v ----m- 8133 .80 1111 37.24 0.00 396 58 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C82 of 335
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Pol. Horizontal Fundamental

o Level (Bulim)

56 U-HIH1-U-N-2A-U-AT-2C

488 I W‘WW'
e T FTIE YWY WOTC TN 0 g gy
WWWWWMW i o R R

Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 575770 49.%6 68.20 -18.24 40.94 34.% 1138 37.26 0.8 396 SBPEMK

Sporton International Inc. (Kunshan) Page Number : C83 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



o ss. FCC RF Test Report Report No. :FR480207E

28

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full_5530MHz

ANT 1+2
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138
1138 i
15 175
813 13
a1l ] | |G UN--N-AUN-2C
650 17 &1
4E'BWWMMWWWMW u
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.96 62.49 74.00 -11.51 53.92 34.86 10.97 37.26 0.0 226 26 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546243 61.44 £B.20 -b.76 52.88 34.85 10.97 37.26 .68 226 26 PEAK 1 5530.00 106,11 ----vv woeeev 97,44 M0 1L 7.4 000 26 26 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
650 50
56 UNI-U-NIL-2A-U-NIL2CHAVG), L ol 2AA-2CTAVG)
48 448 L/\"_
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 50.43 54.00 -3.50 4181 34.86 10.97 37.26 0.00 226 26 AVERAGE 1 5530.00 95.74 --seev oemeee 87.07 .80 1111 37.24 0.00 226 26 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C84 of 335
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Pol. Vertical Fundamental

o Level (Bulim)

56 U-HIH1-U-N-2A-U-AT-2C

1

Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5750.60 49.87 68.20 -18.33 40.86 34.% 1137 37.26 .m0 26 26 PEMK

Sporton International Inc. (Kunshan) Page Number : C85 of 335
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI[ﬂBuVﬁn] m Level {4BuVim)
1138 134
15 913
i i SGUNH LN AN
56 U-NIHA-U-N-2-U-N1-2C
ﬁm_—uj_m_ ] 1 L. T GEN__U—I_ITI_J R M
1 A | O G UNLLUNLALNLCAVG)
a ; A g
Peak IR I
A . i1
Vg .
1 k.
163
000 9200, 11400, 13600, 15600, 18000
7000 s200. 11400, 13600. 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt (able Preamp Auc APos Tos Freq Level Line Margin Level Factor Loss Factor Factor Reark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
Mz dbulfndBuv/m @B dBY B B OB B o dg 1 778620 46.74 74.00 -27.26 64.78 35.81 13.16 67.61 0.8 .- - Pexk
1 11660.08 4439 74.80 -29.61 56.37 37.98 15.80 65.76 @.08 -~  -- PEAK 1 11660.00 44.37 74.80 -29.63 56.35 37.98 15.80 65.7%6 0.0 -  -- PEAK
Sporton International Inc. (Kunshan) Page Number : C86 of 335
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT80_CH122_Full_5610MHz

ANT

Pol. Horizontal

Fundamental

e )

1138

15

B3

56 U-NI-U-NI-2A- U2
650

12
49 a———

Peak 125

163
U
5350 5362 5414, 546, 5418, 510
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B BV dB/m B A dB o deg
1545800 49.31 7400 -24.69 40.74 3486 1097 37.26 0.0 309 56 PEA
2 5460.16 43.87 68.20 -19.33 4B.31 34.85 10.97 37.26 0.60 389 56 PEA

11"Le\iel (dBuVim)

1138
1
95
813
] | | NI R-AUN-2C
50
u WW W
35
163
100 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwe B BY & & B B a g
1 5610.00 98.78 ----ev -=eoe- 89.99 34.50 1121 37.22 0.00 389 56 PEAK

11ﬂLe\ueI (dBuVim)

1134
L
i3

50
56 U-NA-U-AI-2A-U-NI-2CIAVG)

44

Avg {1 R

5

163

5%50 5362, 514, 5445, 5478, 510
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545976 38.41 54.00 -15.59 29.B4 34.86 10.97 37.26 .80 339 56 AVERAGE

11"Le\iel (dBuVim)

1138
I
LN

Al
56 U-A0-1-U-H0-2A-U-NIL2CIAVE)

) B L/—\J,,

35
163
U
1000 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindwe B BN & & B B a g
1 5610.00 98.55 ----ev -eeee- BL.76 34.80 1121 37.22 0.00 389 56 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Fundamental
1‘,muwel[dl!ll\lﬂm]
138
15
1K
56 U-N1-U-N-2A-H-2C
850
- 1
WWMMMWWWM s TR AR
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5747.24 49.83 68.20 -18.37 40.83 34.89 1137 37.26 0.0 389 56 PEM

Sporton International Inc. (Kunshan) Page Number : C88 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



saranas. FCC RF Test Report

Report No. :FR480207E

29
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_ Full_5610MHz
ANT 1+2
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
56 ULNI-U-NL2A-U-N-2C o 1 1 Y A 22 A
650 &1 T
112
e e b A u W
Peak
15 s
163
163
8560 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5453.20 52.51 74.00 -21.49 43.93 .09 10.% 37.27 oo 233 B PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546872 51.99 68.20 -16.21 43.42 34.86 10.97 37.26 .68 233 B PEAK 1 5610.00 104,48 ----vn woeee- 95.76 M40 1L1S 7.3 om0 23 B PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
48 i 448 \LW
Av
) 325 35
163 163
U U
5350 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.16 41.61 54.00 -12.39 33.03 34.87 10.97 37.26 0.6 233 B AVERAGE 1 5610.00 96.26 ----vv -=---- 87.47 .80 121 7.2 0.0 233 B AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Vertical Fundamental
1HLM(dmlwml
134
14
B3
56 U-HIH1-U-N-2A-U-AT-2C
654
NWJWN 1
04 %WM»WW U e st it
¥ b At Ll
Peak Blank
38
163
5685 5101, il 5T 548, 5785
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5726.84 5376 68.20 -14.44 44.87 3481 1133 37.05 0.6 233 B PEAK

Sporton International Inc. (Kunshan) Page Number 1 C90 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU
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Pol. Horizontal Vertical
MLWWB”V"“] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm _ LT
N _ . BOUAL-H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
k m 1 Lligl il 4‘ e
Pea PRI s sl ; L
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 11220.08 45.37 74.80 -28.63 56.61 37.98 15.92 65.14 @.08 -~ -- PEAK 1 11220.00 44.62 74.80 -29.38 5.8 37.98 15.92 6514 @.08 -~ - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C91 of 335
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-2A_5.15-5.35_802.11be EHT160_CH50_Full_5250MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
L SGUNIA--N-ZA- N2 ] | I 66 UM 280N 2C
650 50
1
A h
Peak
325 35
163 163
Al 5050, 5100, 50, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 512575 58.75 74.00 -13.25 4276 3470 10.63 3734 0.0 349 360 PEAK 1 5250.00 93.98 ----ev -emee- B5.94 34.62 10.74 37.32 0.00 349 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
B3 813
650 50
56 U-NI-U-NI-2A-M-2CAVG)
48 ] 448
Av
) 325 35
163 163
Al 5050, 5100, 50, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5150.60 40.63 54.00 -13.97 32.12 34.60 10.65 37.34 0.00 349 360 AVERAGE 1 5250.00 84,36 ----vv -vnom- 76,32 .60 1875 3731 0.00 349 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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SPORTON LAB.

FCC RF Test Report

Report No. :FR480207E

Pol. Horizontal Fundamental
LHLMN&NM“
138
15
iy ™ A
1 \ 56 AT LHIA VN
850 I
m |\ 1
Wl
Peak Blank
35
16
5050 5282 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5M7.80 43.50 74.00 -15.42 40.01 34.89 10.95 37.27 0.60 349 360 PEAK
LHLMN&NM“
138
15
1K /\\
850
L 56 U-H-1--A-28-U-NTL-2C AV
it
Avg ] Blank
35
16
5050 5282 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5365.68 38.18 54.00 -15.82 29.87 34.74 10.86 37.29 0.00 349 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-2A_5.15-5.35_802.11be EHT160_CH50_Full_5250MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NILA-U-N-2A-U-N-2C ] | | [ 56 UNI--HI-ZAU-NI-2C
650 50
48 448 F—
Peak
325 35
163 163
Al 5050, 5100, 50, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 51375 57.66 74.00 -16.34 49.69 34.67 10.64 37.34 0.00 3 10 PEX 1 5250.00 103,48 ----vv -=nee- 95,31 .64 18.76 3731 0.00 304 10 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
56 U-NI-U-N-2AU-N-2CTAVG)
48 ! 448
Av
) 325 35
163 163
Al 5050, 5100, 50, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5136.25 46.02 54.00 -7.98 38.07 34.65 10.64 37.34 0.0 304 10 AVERAGE 1 550,00 93.62 ---nev =oeee- 85,53 34.64 10.76 37.31 0.00 304 10 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Vertical Fundamental

o Level (Bulim)

075 gt Ll e

H 56 U-NI-U-HI-2A-U-NIL2C)

T ittty
Peak Blank

35

16

5050 5282 5334, 5316 5418, 5460

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536319 59.41 74.00 -14.58 5118 3475 10.85 37.29 .00 34 10 PEMK

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

Avg s [T Blank

163

5250 5292, 533, 5376, 5418, 5460
Frequency (VHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1535017 43.80 54.00 -10.20 35.45 34.00 10.84 37.29 0.8 34 10 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C95 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak m WWM b e " vl
o a
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10509.08 45.17 68.20 -23.03 58.78 37.66 15.37 66.56 @.08 -~  -- PEAK 1 10509.00 45.46 68.20 -22.74 58.99 37.66 15.37 66.56 @.08 -~ - PEAK
Sporton International Inc. (Kunshan) Page Number : C96 of 335

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Full_5570MHz

ANT
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134
15 175 1
LN "3
56 UM -U-AIL2A-UNI-2C TUTI ML LT I NI 2AULNL2C
Bl Bl T
1 A
2
o s W
Peak
128 s
163
163
8560 534, 5438, 5482 5428, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 54%5.60 57.00 74.00 -17.00 45.42 34.85 10.% 37.26 0.0 37 56 PEA Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 54440 53.19 68.20 -15.01 44.64 3484 10.97 37.26 0.8 376 56 PEAK 1557000 96,49 --v-ov ooeee- B7.83 .50 1118 7.4 0.0 6 56 PEMK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i
1
i3 LN
50 Al
50 U-N-A-U-N1-2A-U-HI-2CAVG) L o SoUNIA-N-ZAN-2CHAVS)
44 1 44
125 125
163 163
U U
5350 5394, 438, 482 5428, ]l 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5460.00 43.03 54.00 -10.97 34.46 3486 10.97 37.26 Q.80 376 56 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1557000 87,19 - ooeee- 785 M50 1118 37.24 080 36 56 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU

Page Number : C97 of 335




somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Fundamental
1HLM(dmlwml
138
15 WW
0.3
\“ 56 U-N1-U-N-2A-H-2C
850 N
MM 1
“ g s
Peak Blank
35
16
50 5609, 5648, 5687, 5T, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 574258 52.68 68.20 -15.50 43.71 34.87 1136 37.26 0.0 376 56 PEM

Sporton International Inc. (Kunshan) Page Number : C98 of 335
TEL : +86-512-57900158
FCC ID : O57TB520FU



saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Full_5570MHz

ANT
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134
1
15 175
LN "3
56 UL -U-AIL-2A- -2 minm T Y g 2 T T
650 T
) M\Mw
488 19
Peak
128 0
163
163
8560 534, 5438, 5482 5426, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5436.62 57.54 74.00 -16.46 49.05 34.82 10.94 37.27 0.0 254 20 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5467.43 6B.21 68.20 -7.99 51.66 34.83 10.98 37.26 0.8 254 2B PEAK 1 5570.00 102,68 ----vv -=-mm- 93.98 M0 1L13 7.3 0.0 B4 W PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 LN
50 Al
50 U-NA-U-N1L-2A-U-HI-2CIAVG) Lo SGUUA-ZA-NL2ClAVE)
4 ! Lk M\’N
Av
) 125 125
163 163
U U
5350 5394, 438, 482 5428, ]l 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 543778 46.81 54.00 -7.19 38.31 34.83 10.94 37.27 0.0 254 20 AVERAGE 1 5570.00 9311 --eeev oomeee B4.45 3480 1118 7.4 0.00 254 20 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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SPORTON LAB.

FCC RF Test Report

Report No. :FR480207E

Pol. Vertical Fundamental
1H|.M(dmlwml
138
97.7%# ”"’%W g
1K
56 U-N1-U-N-2A-H-2C
850 1
m W'hwlwu T WF‘NWJ”M
Peak Blank
35
16
50 5609, 5648, 5687, 5T, 5185
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5739.26 59.18 68.20 -9.02 50.23 34.86 1135 37.26 0.0 254 20 PEN

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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somoncas. FCC RF Test Report Report No. :FR480207E

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak e o gl b :
iy by v P
Avg 35 3!
163 163
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10140.00 44,69 74.80 -29.31 56.34 37.94 15.86 65.45 @.00 -~  -- PEAK 1 10140.00 45.20 74.80 -28.80 56.85 37.94 15.86 65.45 @.08 -~ - PEAC
Sporton International Inc. (Kunshan) Page Number : C101 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU



saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Single RU RU26/0_5180MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1134 134
95 LA
i 83
] | | SGUH-UNI-24--NL2C
54 50
L 448 W
Peak
125 15
16 163
50 §al. §140. 1. 5180, 5200 10 0. . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 G & & @& o dy
1 5138.20 58.33 74.00 -15.67 50.38 34.65 10.64 37.34 0.0 396  SIPEN 1 5160.00 114,20 ----vv -=nee- 10620 34.65 10.68 37.33 0.00 396 53 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134 1
95 LA
i 83
54 50
56 U-0-4---A-U-NHCIAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
48 1 48
Av ]
g 125 15
16 163
50 §al. S0, 1. 5180, 5200 10 . . 4600. 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg

1 5137.80 40.41 54.00 -13.59 32.46 34.65 10.64 37.34 0.00 396 53 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5180.00 105,09 - woeee- 97.09 3465 10.68 37.33 0.0 396 53 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Single RU RU26/0_5180MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
1 ] | | SG U NI-ZAUNI-2C
50 50
43,9,MMAM~¢«WWWMM i (NIRRT VY,
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 514120 66.52 74.00 -7.48 58.57 34.64 10.65 37.34 0.0 308 13PEN 1 5180.00 117,24 --veev ooeeee 109.24 34,65 10.68 37.33 0.00 300 13 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
650 50
50 ULNI1-O-N-ZA-U-HI-2CIAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
4 ! Ll
Av
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5146.60 46.45 54.00 -7.55 38.53 34.61 10.65 37.34 @.00 308 13 AVERAGE 1 5160.00 109,99 ----ev -eeee- 10199 34.65 10.68 37.33 o0.00 300 13 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Single RU RU52/37_5180MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
UN2A-AI-C ] | | SGUH-UNI-2A--NL2C
50 50
1
Sl 4” W
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5147.30 52.02 74.00 -21.98 44.19 34.61 10.65 37.34 0.00 308 165 PEAK 1 5160.00 105,83 ----vv -veem- 97.83 34.65 10.68 37.33 0.00 300 165 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
50 ULNI1-O-N-ZA-U-HI-2CIAVG) L L 56 UNLL-U-NI-ZA-U-NI-2CIRVG)
48 448
I
Av R
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 516070 38,33 54.00 -15.67 30.28 34.50 10.60 37.35 .00 300 165 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5180.00 97.13 ----em ooee- 8913 3465 10.68 37.33 .00 3@ 165 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Single RU RU52/37_5180MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
] | | S0 NN 2A -2
50 i 50
1
it s WW
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5128.80 55.13 74.00 -18.07 47.16 34.68 10.63 37.34 0.0 327 191 PEXK 1 5180.00 114,25 --vsev ovneee 106,25 34.65 10.68 37.33 0.00 377 191 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
650 50
50 ULNI-U-M-ZA-U-HI-2CIAVG) L L 56 UNILAL-U-NI-ZA-U-NI-2CIRVG)
48 1 448
Av
) 325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5150.60 42.83 54.00 -11.17 34.92 34.60 10.65 37.34 @.00 327 191 AVERAGE 1 5180.00 167,98 ----vv -=--m- 99,98 34.65 10.68 37.33 0.00 327 191 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Single RU RU106/53_5180MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
B3 813
] | | G0N 2A -2
650 50
A 4” ittt
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 514450 5139 74.00 -20.61 43.46 34.62 10.65 37.34 0.0 393 SO PEN 1 5180.00 109,50 -----v -=--=- 10150 34.65 10.68 37.33 0.00 393 50 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50 *
56 ULNI-O-M-ZA-U-HI-2CIAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
48 448
1
Av P S
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg

1 5150.60 39.12 54.00 -14.88 31.21 34.60 10.65 37.34 @.00 393 50 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5180.00 109,84 ----vv woeeee 92,84 3465 10.68 37.33 0.0 393 5 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB520FU
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=aronss. FCC RF Test Report Report No. :FR480207E
47
Mode Band Edge
U-NII-1_5.15-5.25 802.11be EHT20_CH36_Single RU RU106/53_5180MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 13 !
45 95
B3 813
i ] | | G0N 2A -2
650 1 : ‘ IM 50
48 Lk WWWW
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 548,50 58.71 74.00 -15.29 50.79 34.61 10.65 37.34 0.0 308 12 PEX 1 5160.00 112,98 ----vv -=nem- 10491 34.64 10.68 37.33 0.00 300 12 PEAK
11ﬂLe\ueI (dBuVIm) 11"Le\iel (dBuVIm)
1138 1138 1
45 95
B3 813
50 50
56 ULNI-U-N-ZA-U-HI-2CIAVG)
48 1 448
Av
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.80 45.86 54.00 -B.14 37.95 34.60 10.65 37.34 @.00 308 12 AVERAGE 1 5180.00 105,68 -----v -=--=- 97.69 34.64 10.68 37.33 0.00 300 12 AVERAGE
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48
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Single RU RU26/8_5320MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 f
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
) ] | {7 56 UNI-A-H-AU-NI-2C
50 ‘ I ! 50
1
4&8 oW ‘"‘ " l"l"h h"‘""l ‘\m‘un‘ Y"\M V"‘ ‘\,:! 4 n’ﬂ AVFMFV)H ¥ 4BIB WWWWWW
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 537050 49.15 74.00 -24.05 40.86 34.71 10.86 37.28 @0.00 356 50 PEAK 1 5320.00 111,64 ----ev -onee- 103,32 34.80 10.82 37.38 0.00 356 50 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
565 U-N-U-NL 2N ZC AV L L 56 UNILA-U-NI-ZA-U-NI-2C1AVE)
48 448
Av ! Lt ]
g 125 32.5W
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5362.50 37.16 54.00 -16.99 28.79 3475 10.85 37.29 @.00 356 50 AVERAGE 1 5320.00 103,93 ----ev -oeee- 95.61 34.80 10.82 37.38 0.00 356 50 AVERAGE
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Single RU RU26/8_5320MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
| ﬂ ] | 0 56 UM H-AU-NI-2C
50 AL ‘ 50
1
48 448 WMN
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 536130 55.27 74.00 -18.73 46.96 3475 10.85 37.29 0.0 308 1L PEX 1 5320.00 116,97 ----ev -oeeee 108.64 34.80 10.82 37.29 0.00 300 11 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
650 50
565 U-N-U-NL 2N ZC AV L L 56 U-NI-U-NI-2AU-N-2CTR
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5362.50 42.24 54.00 -11.76 33.93 3475 10.85 37.29 @.00 308 11 AVERAGE 1 5320.00 1109 -----v -=---- 102,58 34.80 10.82 37.30 o0.00 300 11 AVERAGE
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Single RU RU52/40_5320MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134 1
95 LA
t 56 AH1-U-H-2A-UNILZC t
A | ] | 7 SGUNI-A-HI-AU-NI-2C
54 i \ 50
488 1 i 1 488 |l e
Peak MWM
125 15
16 163
A0 530, 5340, 360, 5380, 5400 10 a0, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 G & & @& o dy
1 5350.20 49.52 74.00 -24.48 4117 34.80 10.84 37.29 0.0 333 SSPEN 1 5320.00 118,87 ----vv -vnee- 102,55 34.80 10.82 37.38 0.00 333 55 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134
1
95 LA
i 83
54 50 \l
56 U-H0-4-U-N- AN 2CHAVE) L L 56 UNILA-U-NI-ZA-U-NI-2CIAVE)
48 48
1
Av i
g 125 35 W
16 163
A0 530, 5340, 360, 5380, 5400 10 a0, . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1535030 38,42 54.00 -15.58 30.07 34.00 10.84 7.9 .80 333 55 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5320.00 101,03 ----vv =oeee- 9271 480 10.82 3730 0.0 33 55 AVERAGE
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49
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Single RU RU52/40_5320MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
| ] | 7 56 UM AR U-NI-2C
50 ] 50
1
48 WWWWMMWMWWMW 44 WWMMW
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535160 54.64 74.00 -19.36 46,30 34.79 10.84 37.29 0.0 308 12 PENK 1 5320.00 11602 ----vv -=--=- 107,78 34.80 10.82 37.38 0.00 300 12 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
50 50
565 U-N-U-N- 2N ZC AV L L 56 UNILA-U-NI-ZA-U-NI-2C1AVE)
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.60 41,53 54.00 -12.47 33.15 34.80 10.84 37.29 0.00 308 12 AVERAGE 1 5320.00 107,47 ---eev oomeee 99.15 34.80 10.82 37.38 0.00 300 12 AVERAGE
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50
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Single RU RU106/54_5320MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 ]
i1 i
B 56 UM 2A-UNI-2C B
] ] 1 S U1 U--2A- N2
50 U ! 1 a0
44 LI W
Peak
125 125
163 163
sl 5320, 5340, 5360. 5380, 40 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 53519 68.63 74.00 -13.37 52.9 3479 10.84 37.29 0.0 371 S6PEM 1 5320.00 106,47 ----vv -onom- 98.15 34.50 10.82 37.36 0.00 71 56 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 ]
5 U-NHE--AI-2A-U-NI-CAVE) L L 56 U-A0-1-U-0-2AU-NIL2CTAVE)
44 44
Av L—w—-—w-/_"‘-—""
g 75 25 M
163 163
sl 5320, 5340, 5360. 5380, 40 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.60 40.29 54.00 -13.71 31.94 34.80 10.84 37.29 @.00 371 56 AVERAGE 1 530,00 98.72 ----ev -omeee 99,40 34.80 10.82 37.38 0.00 371 56 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C112 of 335

TEL : +86-512-57900158
FCC ID : O57TB520FU




saranas. FCC RF Test Report

Report No. :FR480207E

Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Single RU RU106/54_5320MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
i ] | 1 G UM H-A N0
ss.oW — ' i B0
48 448 sbbatongr? st
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.20 68.74 74.00 -13.26 52.39 34.80 10.84 37.29 0.0 288 13 PEN 1 5320.00 113,74 --veev oomeee 105,42 34.80 10.82 37.38 0.00 28 13 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
565 U-N-U-NIL 2N ZC AV L L 56 UNILA-U-NI-ZA-U-NI-2C1AVE)
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535010 43.26 54.00 -10.74 34.91 34.50 10.84 37.29 @.00 288 13 AVERAGE 1 5320.00 185,57 --=-vv =enee- 97.25 34.80 10.82 37.38 0.00 288 13 AVERAGE
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51
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Single RU RU26/0_5500MHz
ANT 1+2
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1134 103 “
15 175
813 13
] | | G UNE-A-H-AUNI-2C
650 &1
A A " st
Peak M
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 54%.88 50.08 74.00 -13.90 41.50 34.85 10.% 37.26 0.0 39 SIPENK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546260 58.37 68.20 -17.83 4176 34.85 10.97 37.26 @.88 392 53 PEAK 1 5500.00 112,28 ----vv =oeee- 103,80 .72 1101 37.26 0.0 392 SIPEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
56 U-NI-U-N-ZAU-N-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)|
48 448
1
Avg R VR
125 325 W
163 163
U U
5350 532 414, §4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5457.20 39.12 54.00 -14.88 30.55 34.87 10.9% 37.26 @.00 392 53 AVERAGE 1 5500.00 104,02 ----vv -=nem- 95,55 3472 1.1 37.26 0.00 392 53 AVERAGE
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51
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Single RU RU26/0_5500MHz
ANT 1+2
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1
134 134
15 175
B3 \‘ B3
i d ] | U1 U--2A- N2
650 y r 850
AE'BWWWMWWWW . 488 WWMN
Peak
13 125
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5455.28 53.23 74.00 -10.77 44.65 3488 10.% 37.26 0.0 M 1O PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 S46L.36 54.81 68.20 -14.19 45.45 3485 10.97 37.26 0.6 @4 18 PEAK 1 5500.00 117,97 ----vm woeee 10950 3472 1101 37.26 0.0 34 10 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
i3 LN
50 ]
506 U-NA-U-NI-2A-U-NI-2CIAVG) L L 56 U-A0-1-U-H0-2A-U-NIL2CIAVE)
44 1 44
Av
163 163
U U
5350 1A 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBindwe B BN & & B B a g
1 5457.68 43.15 54.00 -10.85 34.58 34.87 10.9 37.26 @.00 304 10 AVERAGE 1 5500.00 118,94 ----vv -veeee 102.47 3472 1101 37.26 0.00 304 10 AVERAGE
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52
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Single RU RU52/37_5500MHz
ANT 1+2
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
] | | G UN-A-H-AUNI-2C
650 &1
et Ao i u W
Peak MW
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5450.24 50.00 74.00 -24.00 4142 3489 10.9% 37.27 0.0 369 56 PEA Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546136 49.88 068.20 -19.12 48.52 34.85 10.97 37.26 .88 369 56 PEAK 1 5500.00 108,70 -----v -=-mm- 108,23 .72 1101 37.26 0.80 39 56 PEM
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-ZA-U-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)|
48 448
Avg 1 L]
325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.76 38.75 54.00 -15.25 30.15 34.86 10.97 37.26 @.80 369 56 AVERAGE 1 5500.00 101,51 ----vv -=nem- 93.04 3472 1L01 37.26 0.00 369 56 AVERAGE
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